\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 15:56:56 May 29, 26812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

o C

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Fregq/Channel

Center Freq
15.6756868 MHz

StartFreq
Ll |56 600000 kHz

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:57:24 May 29, 2012 Freq/Channel
Mkrl 451.59 MHz
3 dBm #Atten 6 dB R Rl _lenter Freq

PASS LIMIT1

- 515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#Fé .-E;H 1;11 kHz #JBW 360 kHz  Sweep 64.53 s ( 1ts)

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:57:48 May 29, 2012 Freq/Channel

Ref @ dBm Atten 18 dB _ Center Freq

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
130.000888 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies
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\\!'& RF Test Report of AP6610DN-AGN-US

- W
HUAWEI

FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 15:58:07 May 29, 2812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

1

[, 4."""*#‘ ST P TRIENE SR LW U R NPT Y T S PP --'r'-""-,H.t~'-4"-'\""f\-.-.-J'l.-1_.h,..,|-.|_,\_ ot P

#BH 1 MHz

Copyright 20080-2007 Agilent Technologies

Report No: SYBH(R)01084872EB-1

Sweep 1 ms

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Fregq/Channel

Center Freq
2.28798000 GHz

StartFreq
2.28745000 GHz

Stop Freq
2.28848000 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 15:58:42 May 29, 26812

#Htten 14 dB

"
1

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
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\\”Z RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:88:15 May 29, 26812
: e limit —44.28 dBm

Atten 16 dBE
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:58:59 May 29, 2012 Freq/Channel

. rrrer 14 AR RIS  Center Freq
4. dBm #Atten 14 dB 1B 5 39000088 GHe

Ref
ek ["PASS LIMITL

StartFreq
2.38950000 GHz

Stop Freq
2.39050008 GHz

1
<@
oAb S i e
CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

ar ABe GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 15:59:18 May 29, 26812

Ref
#F

4 dBm #Atten 14 dB
“I"PASS LIMIT1

or 2,406 425 0 GHz
BH 1 MHz #BH 1 MHz

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

Security Level: Public

Fregq/Channel

Center Freq
246642568 GHz

StartFreq
2.465925608 GHz

Stop Freq
2.40692508 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 155937 May 29, 2012 Freq/Channel

1 dBn sAtten 14 dB Rl  Center Freq

F::n::j.’r 2.49657500 GHz

ek ["PASS LIMITL

StartFreq
2.496875608 GHz

Stop Freq
2.49787508 GHz

1
-"1“f*-i'1"-*Jr1'*'*‘*'~+f-4+*-*ww~'1 Apovsdbo it Mgy Mkttt el o

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

> 496 575 @ GHz

BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 16:608: 5?‘ Maz,f 29 2@12

H1"rn-r| 18 dB

1R
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:81:21 May 29, 20812 Freq/Channel

Ref 6 dBm Atten 10 dB FXLER] | Center Freg

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:01:40 May 29, 2012 Freq/Channel

A dBm Atten 16 dB .I ii“. Center Freq

PASS LIMIT1

264000000 GHz

StartFreq
2.63950000 GHz

Stop Freq

2.64050008 GHz
1

-lu-l,,i_J-.1--a..,l_J"l.-.-a\’-..'.rfl.n-..i‘-.rp-J' ‘-"'.-r\'.-i‘-.Pg'"h'l"*-.'l_l-"ﬂh-l.-rt"-'-ﬂ'r‘ i 'I.l'i'L-'l.’r“'a‘..*-.\'—\.f.L,*‘""-+J.-'|'-"l'p-'..i-,.-.-..'-.'.n..'l.1-.n-j'l.l-J,'Jlﬂ'r.r.__.-'l'u'l-,,.-,q_. gl C F S t a p

190008008 kHz

Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

er 2048 BB BAG GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:02:02 May 29, 2012 Freq/Channel

B #Htten 6 dB : | :-Ei“ Center Freq

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:02:20 May 29, 2012 Freq/Channel

& odBm #Htten 6 dB e : Center Freq

PASS LIMIT1

7.23250000 GHz

StartFreq
7.23200000 GHz

1
| . T : Stop Freq
SN M AL ;r"l.\“‘]ilw'l'-.-.i,a.'i lr'n.ﬂJ.f.Ju"r'"'f‘"+#r*‘"L~a'-"1.-1.I'I'fL-"-"'H1.fr"u't'*’|.\“-|.-"a"-"‘v«"‘n'u‘-"'-}"*r*'|—'»'r" W 7.23300000 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

10 BEA GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:02:56 May 29, 2012 Freq/Channel

Ref -8 dBm *fitten 6 dB | Ry | Center Freq

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:83:14 May 29, 2012 Freq/Channel

& odBm #Htten 6 dB -. Center Freq

PASS LIMIT1

14.3815000 GHz

StartFreq
14.3810060 GHz

Stop Freq
14.3820008 GHz

.'""-'1"'."'.1"";.-f"-" 'HII'"'Ff"L"'"'lJ*"."'-"l.'i'"’"-1'll'""q"FJI'l1lf'l't""ﬂ"I‘"'1"I"'"'1"F'P*'L.-'t'l'-".L"'.-'.‘pJI'-"r"""q""l’l“r‘-‘-"ﬁ""*ﬂ"‘"-'nd‘r FL'‘'-'\I'l.‘-..r.‘Jl""l?.''.-1l'''-"'''|''H'''.-'\‘‘'‘-"‘'t-"l\.'l''r-.''''"|'''.l--'in'\l.--.l\-"‘J"m | C F S t e

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1Miz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:83:39 May 29, 2012 Freq/Channel

#Atten 6 dB : Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:83:57 May 29, 2012 Freq/Channel
Mikrl 16.2° A GHz
8dBm  #Attentds 0 -43.184 dBm Center Freq

PASS LIMITL 16.2565000 GHz

Start Freq
16.2560060 GHz

Stop Freq
1 16.2570808 GHz

""""-"l"r‘.'""M'--.'f*-\'*".*-"‘-4""l't"""**‘J‘"'n-“""'I'.r"‘L-'~"'.'r-.'"I|'r"'u.a'-.-"r-4'n.L-H1-'u‘*p""l"'l|"""‘-»-'~L-"-1.“'!""r"rJ'1".'M"'-‘-.-"‘-1‘""h'1-'-""'tj'i‘f-‘lJ'-'-'-'-‘-“ﬂ-\n'l.-"'-'fr"r-'rﬂ""'.ﬁ

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BE & GHz

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:04:36 May 29, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB SRRl  CenterFreqg

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:84:53 May 29, 2012 Freq/Channel

8 dBm #Atten 6 dB .I ! : 5;--.. CEﬂter Freq

PASS LIMIT1

21.9025000 GHz

StartFreq
21.9620000 GHz

Stop Freq
1 21.9830008 GHz

o T R, ot P Pty ] i | CORRETA TR O TR LN eI Y L T W S e s e
CF Step
196600008 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:05:19 May 29, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB ISR | Center Freq

PASS LIMIT1

24.5000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 12.27

C
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:05:42 May 29, 2012 Freq/Channel

& odBm #Htten 6 dB Center Freq

PASS LIMIT1

264830000 GHz

StartFreq
26.4525000 GHz

1 Stop Freq
i At AT Py e .|"'--a'"'"f"'.4‘""'-'".‘-"I-'-'.'*"|'|.\"'"'fl W ETE LTI EERIENPTE J'l'l.r..,l" Wiee, ]-.‘q.l.-r.'fq‘l..v._h\ml 1o fk‘.\_.,-.,j'”-lh., p-'..fﬁﬁ,h"h* " _.lf' 2 B . 4 8 3 5 @ @ @ G H Z

CF Step

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

2.8 11G/6_B@2
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:26:15 May 28, 2012 Freq/Channel

Fiin::f:-’f A dBm Atten 18 dB Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

_ Freq Offset
? | 066660000 Hz
|

A b

. . 'i..|..|_ ‘I}"In'.'lq,l,l |l ||
- * el s |"l..l"1'l.. I1 |,
| [' .ﬂﬂd‘l‘l.i.i_]I,_.ud_,l_._..,' ih,1'If'|Ir-1'l,1'\'1‘.Lu|r||f|'ﬂ,||ﬂ’thj* Jl 'r';"Mlla'r'mrlﬂhﬂ'r-. ' I‘!'ll‘h.lﬂglrf,lhlr 'l"‘.|"~F"J|-ih'JI,,l'"fr'"r'uli'"r'ul'rrﬂr 1|"I

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:26:56 May 28, 2012 Freq/Channel

Ref @ dBm Atten 10 dB NS Center Freq

PASS LIMIT1

158750000 MHz

Start Freq
OC Coupled | [EE=eRo Gl e

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

sRes BH 10 kHz #IBH 30 kHz  Sweep 285.4 ms ( ts)

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:27:27 May 28, 2012 Freq/Channel

5 dBm #Atten G dB N Center Freq

PASS LIMIT1

515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#Fé .-E;H 1;11 kHz #JBW 360 kHz  Sweep 64.53 s ( 1ts)

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:27:51 May 28, 2012 Freq/Channel

Ref 6 dBm Atten 10 dB Ry | Center Freq

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
130.000888 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:28:09 May 28, 2012 Freq/Channel

Ref 6 dBm Atten 10 dB PyXiagray | Center Freg

PASS LIMIT1

2.27985000 GHz

StartFreq
2.27935000 GHz

Stop Freq
2.28035008 GHz

A CF Step

SR SO FAOVIR NNITIRNINIY GROTSPAR, AP VIO WPV RO, |, ;) |1
9 Auto Mar

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\S’% RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:28:44 May 28, 26812

Atten 26 dBE

"
1

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
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\\”Z RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:38:16 May 28, 26812
: e limit —44.28 dBm

Atten 16 dBE
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:23:01 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 26 dB " Wl CenterFreq

PASS LIMIT1

2.38997500 GHz

StartFreq
2.38947500 GHz

Stop Freq
2.39847508 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

ar DB GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:23:19 May 28, 2012 Freq/Channel

Atten 20 dB " - M Center Freq

PASS LIMIT1

(240735000 GHz

StartFreq
246735000 GHz

Stop Freq
240835008 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:23:38 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 26 dB BCP  Center Freq

PASS LIMIT1

2.49615000 GHz

StartFreq
2.49565000 GHz

Stop Freq
2.49665008 GHz

I o CF Step
"Hyweg ¥ M ".“*-Il|-'"+-1.u.IIL;"J’"'"Il"":"t'u.l"‘a'ﬂ"lblu'ﬂ"n"' I'-v]"-u“i"'.i'h',-&t;‘{ 1! ki, A l*ri'lcl'|'|"l.rf|||“'4.a"'l'1,-4l |I_.-J1."-.|'1|"i|'ﬂ.l.\'ﬂ||,-glh'1|"||l,l' '|'1"J,.I"'ﬁ,.*-'J."u.a.qir"‘rﬂﬁllhnr"l L" Hl ? B, ABAaaaGa H‘l Z
i Auto an

Freq Offset
066660000 Hz

Signal Track
On Off

er 2.4496 158 @ GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 16:38: 56 Maz,f 28 2@12

H1"rn-r| 18 dB

1R
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:31:21 May 28, 2012 Freq/Channel

Ref 6 dBm Atten 10 dB IYSCR:N] | Center Freq

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:31:40 May 28, 2012 Freq/Channel

o dBn Atten 16 dB “ W CenterFreq

PASS LIMITL 265000000 GHz

StartFreq
267950000 GHz

Stop Freq
1 268050008 GHz

't .-r--.-.-v.-l-m-'-.-"“*-u.-'-:-‘---'-'*-.-tv'ﬂ’I-.--*--.-‘-1.-.J....-u-1-.-._._r.p-._.*.,_u1.h.-,____

Co L TN C F S t a p
196600008 kHz
Auto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:32:02 May 28, 2012 Freq/Channel

B #Htten 6 dB : Center Freq

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential Page 426 of 831
Copyright © Huawei Technologies Co., Ltd.



\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:32:20 May 28, 2012 Freq/Channel

T L R ¥ = Center Freg

PASS LIMIT1

7.22600000 GHz

StartFreq
7.22750000 GHz

Stop Freq
1 7.22850008 GHz

Ittt At el }1'i.'"'i"n\',.I.iP-,'p.-J;L_1*..-..-.|J'.1F"1‘-,\i_..,r'M'-._.";J“..il'ﬁ\'f"i(‘.#.-r'-i-.\ }'JII|."\h|'IIIhl'|_,‘I,-J"-V"i".-l'|"|.-|'1.A||._JH“-.ﬁnﬁwk;hh"-fpll]“lr CF Ste

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

ar AAB GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:32:56 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB SFCIR  Center Freq

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:33:14 May 28, 2012 Freq/Channel

3 dBr #fitten 6 dB TWIEW SN Center Freq

PASS LIMIT1

13.3650000 GHz

StartFreq
I I I N N N N | | .0 75600 GHz

Stop Freq
i 13.3685008 GHz

'n""1-.'il.-.1..L-'H"u-.'l.-H"r.l'I'|'lr'|.-'\r'-'IIH"l‘F"r"l-"P.‘-"1.||||r"-1,-i'|.-'"l.l'l.lL-.'.“'r"r]-"'"fi.J-.k\."ﬂ-.'"'q-"'".""-.v\'l,a"'f"'It1r"."i"-‘1I'—1"-a'LJ?J,“ll-t‘.l"-'|.HFJ"fn.-M'I‘-"I".u"""."-ﬁ,Ip""".l'ru'-pl'r"'"ﬂlq_.-.'-'l"‘j- C F S t e

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:33:40 May 28, 2012 Freq/Channel

#Atten 6 dB Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:33:58 May 28, 2012 Freq/Channel

sdBn _ ofwen 6B —47.75 dbn [NCCICINRCY

PASS LIMITL 16.7350000 GHz

StartFreq
167375008 GHz

Stop Freq
1 16.7385008 GHz

|}.r'|"|1l+'r...|.,L_J-.|"l'ﬂﬂ.lh|m{ it J'.l‘ﬁhrjll_uf"*lill J.'fl“rr'f*f.l'..l.u\‘*hlqﬂll F'u_.i’r},ld.n.,'p'ﬁ'li ||br.-'-h.'u.~.,‘i'l.r.'\,qh_|"-‘l.1.n‘,,a.,,..\l.w.a“.'l..hll?,]'l,h"‘p'n'ﬁ_|'r ;'rf.'r.lly,l'-k._r'pf,,.l-'r"phh,

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:34:37 May 28, 2012 Freq/Channel

Ret -3 dBm #Htten 6 dB .I : : ii“. Center Freq

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:34:56 May 28, 2012 Freq/Channel

5 dBm #ftten 6 dB 16.74; M Center Freq

PASS LIMIT1

21.6520000 GHz

StartFreq
21.65156668 GHz

Stop Freq
1 21.6525008 GHz

e T T J1-.-'lf'l--'#'l.u,‘.,-,f|||1-a,“|,-.b,-.l'n—‘-.-,-1 ,_-.'-,.n.\-.'r-,-.h..,|"1'|,-.-M,,r,i.."nIr'a,4"‘H_+'|'l|.i,,,.,-'|_i;y;-.'.'.fv.,..,.:,\r.f1,r'm.-.,-".l..|"|.l|-1-+.J,r1'|,l,1-jlpn,-..ﬂ.l|'r1r
CF Step
196600008 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1Miz #UBH 1 MHz

Sweep 1 ms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:35:22 May 28, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB PRI Center Freq

PASS LIMIT1

24.5000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 12.27

C
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:35:41 May 28, 2012 Freq/Channel

R R P 0] | Center Freg

PASS LIMIT1

264830000 GHz

StartFreq
26.4525000 GHz

1 StopFre
o p q

Be Lrebe J‘-a'r.l'h.-ﬁll.q"r..-'- L PR p.,ll__r_l;,,i LR R Py l|l|'_|_ "y -lJ.F'I,."‘t.-ilr Ty ST oy 1‘*"‘#.-\'1'?\' i-'r-""‘r' okl 2 B o 4 8 3 5 @ @ @ G H z
CF Step

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

2.9 11G/6_M@1
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:45:33 May 29, 2012 Freq/Channel

Ref @ dBm Atten 10 dB AR Center Freg

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

Freq Offset
066660000 Hz

I

i _
F|J b . '|_,.|l,hf|'ﬁ". i""'"ﬂ.""*l I""Ah.l"ﬁ"‘"l” o . 4"-';-1'".}-1,1‘1'- W 'Frhhi'l,, g "IIF f"-h J |i"||'|ﬂ-,1'-4ll"‘l-'*'~r'l-' h 'I' i-.l.lr‘."i;‘.l.lh. ‘||'I ) i J‘“’L S | g na I T rac k

On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 15:46:15 May 29, 26812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

Report No: SYBH(R)01084872EB-1

Security Level: Public

Freq/Channel

Mkrl 168 kHz
WERIAMNE  Center Freq
- - 158750000 MHz

Start Freq
OC Coupled | [EE=eRo Gl e

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:46:43 May 29, 2012 Freq/Channel

5 dBm #Atten G dB : "Wl Center Freq

PASS LIMIT1

515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#Fé .-E;H 1;11 kHz #JBW 360 kHz  Sweep 64.53 s ( 1ts)
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:47:87 May 29, 2012 Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
130.000888 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential Page 439 of 831
Copyright © Huawei Technologies Co., Ltd.



\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 15:47:25 May 29, 2812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

1

Security Level: Public

Fregq/Channel

Center Freq
2.28798000 GHz

StartFreq
2.28745000 GHz

Stop Freq
2.28848000 GHz

et e L A A e A e EOe "'"*J"'I'4-""*‘i"\!-1-"-'-'I'-"ﬂ"."'J-"'4.'I'-‘i'fl'p-\!"r‘-u-"‘i-c"r"\"{.—# 'H"’Il'#'l_ﬁh._ C F S t e

#BH 1 MHz

Copyright 20080-2007 Agilent Technologies

Report No: SYBH(R)01084872EB-1

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

Sweep 1 ms
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\S’% RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 15:48:81 May 29, 26812

#Htten 14 dB

"
1
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\\”Z RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 15:49:35 May 29, 26812
: e limit —44.28 dBm

Atten 16 dBE
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:48:18 May 29, 2012 Freq/Channel

1 dBn sAtten 14 dB | ity | Center Freq

F::n::j.’r 2.35975000 GHz

ek ["PASS LIMITL

StartFreq
2.35925000 GHz

Stop Freq
2.36025008 GHz

i
.;*"1’n'».-“r-‘“‘||‘|"H1""'r*.'l-‘i"['w"ﬂifﬂ'rﬂ' ,,|'|_.’~.'|J~.,||II-.,-.,-.L.'.l.1,;'m|||1.'r'-i..","l'-'1|'-.'5,-.f..*-,IP4‘~'m‘I.-l|‘yr"|.-*-.‘r1.vJ"+1'h'|,|'|J.l'I"l.-.u,Iu‘f'i",*!I'1"q~1"F{'-\Pn-"'»*'r-,a.l'ﬂ#r‘-ﬂk'l

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

or 2.359 750 @ GHz
EW 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:48:37 May 29, 2012 Freq/Channel
Mkrl 2.442 145 6 GHz
4 dBm #fitten 14 dB REiR ] Centerfreq

| PASS LIMITL 244222500 GHz

Ref
#F

StartFreq
244172568 GHz

Stop Freq
2.44272508 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1Miz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:48:55 May 29, 20812 Freq/Channel

. NI ' POl  Center Freq
4. dBm #Atten 14 dB 1B 5 457100080 GHe

Ref
ek ["PASS LIMITL

StartFreq
248660000 GHz

Stop Freq
2. 48760008 GHz

CF Step

IWJ'L* it gt e e A el rgdinctt g P i ottt e et st b 1B0.BAGARA kHz
: Auto Man

Freq Offset
066660000 Hz

Signal Track
On Off

ar & B A GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 15:58: 14 Maz,f 29 2@12

H1"rn-r| 18 dB

1R
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:58:40 May 29, 2012 Freq/Channel

Ref 6 dBm Atten 10 dB FYR) | CenterFreg

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:58:59 May 29, 2012 Freq/Channel

o dBn Atten 16 dB " W CenterFreq

PASS LIMIT1

264000000 GHz

StartFreq
2.63950000 GHz

Stop Freq
. 2.64050800 GHz
1 .Lr'l.Irl"i"n"u'-'l-""‘F-]'""|.'r'|"'llr'-'-""'"""'ﬁ!"""""'J"T"ﬁJ 'a.l,\fi"‘Li*'"'{'*'l"r‘"‘;,|'n'p'1.l'n.-J‘"A-1‘1-."-';l‘|"'p‘-}1*'"'L-1I'.I-'|-.'-‘-i'ﬂ\'ﬁ"PII|iq"I-.Hn"'-1'r-.-.-.,-'.-,ij.'.-\.‘-'»w‘-.,ﬁ‘r.l'ﬁ TR C F S t =]

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

er 2048 BB BAG GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:51:20 May 29, 20812 Freq/Channel

Em #Htten 6 dB 5393 Center Freq

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:51:39 May 29, 2012 Freq/Channel
Mkrl 7.311 G455 @ GHz Center Freq
dBrm #fitten 6 dB -4 21 c0000 GH:

PASS LIMIT1

StartFreq
7.31100000 GHz

%) Stop Freq
I'.’ll.ﬁ"'ﬂ-‘]'""ﬁ]‘-"hh"‘p'rf I'-II"-.h ||''‘'''.'''1r'l-'I.|J"J"-|-,ru'|,-'I‘I[1.'\lrI|_|'''I*J,r‘'I'I‘''l|"1‘'|'l!'I4lll|l'l'r'1-I'||r*|’||‘-'|''r"'ll'“|l"''qlI''''|7"her-..'.Fi""J'"f "'."-"*-,,Ir'|r""r‘ﬁ“-'l,",":fgk"f"d"l'lf H..‘rﬂ.ﬂlu-'.ﬁ.t"-\jrl‘l'lll.hrl ? o 3 1 2 @ @ @ @ @ G H z

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:52:14 May 29, 2012 Freq/Channel

FH —-% dBm #Atten 6 dB .I 5 5:“. Center Freq

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:52:33 May 29, 2012 Freq/Channel

& odBm #Htten 6 dB : Center Freq

PASS LIMIT1

14.3330000 GHz

StartFreq
14.3325000 GHz

Stop Freq
1 14.3335008 GHz

'...-...‘*|IHq_p.w,n'-h"q..'ulllu.r"uly' I,-.'J-;-J;.J'J"lli'n_ F.\.l._,.l"wll, lef.p“'l..-q'q. M, ,-.-,,,.;1..#“'-.-. st M ‘,\-.l.,-'ru,-‘,.l.‘.-..'|.m|n"|,1!,.I1‘.I.|_*u..'h.lu_..‘.’[.-;.-,...n.'._. ,|,lIlubrkﬁ'|_+*'\-,qn+,'|i.|'|..- C F S t e

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:52:58 May 29, 2012 Freq/Channel

#Atten 6 dB : Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:53:17 May 29, 2612 Freq/Channel

PASS LIMIT1

16.5470000 GHz

StartFreq
16.8465000 GHz

Stop Freq
1 16.8475000 GHz

I ey Hu_.'t |"'h' TSy WP ,l"p'l'llhl'-‘-.r.'*‘-'-g.i-h'“" AN W"\'i'"‘d |pr g, J‘l“'l.""--“i" i 1_.-."Ih'|- JI.II,,rl.'p..k.I..1,.-..#.'}}'.‘_;.“1'"“!'1'.‘"'. . J,'l-;.l.,l".‘l"-.f b P ey C F S t e p
100 AAGAAA kHz
Auto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:53:55 May 29, 20812 Freq/Channel

Ret -3 dBm #Htten 6 dB L7044 ¢ Center Freq

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:54:14 May 29, 2012 Freq/Channel

& dBm #Htten 6 dB s Center Freq

PASS LIMITL 21.6745000 GHz

StartFreq
21.6740000 GHz

Stop Freq
\ 21.6750008 GHz

-e‘-'-.»-:..m+a""*'-,.--—-'*1»-'-:-.f"a-.-':.'--‘-1.I"-'.,-‘p.-.~*+-1~.r.'rf-a'~3.-4."Lr-n'm:..,fu»1‘u.f.f-."r-4~H‘|'-\-*J“u*-*a'r-‘*-'-*-'#'*f*-1'-*""i'u~*ﬂ-t;¢-'a’nLw.ﬂﬁh-rf*-.wxr"l"-

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:54:40 May 29, 2012 Freq/Channel

Ref -8 dB #Aitten 6 dB FRUpRE) | Center Freg

PASS LIMIT1

24.5000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 12.27

C
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:54:59 May 29, 26812 Freq/Channel

& odBm #Htten 6 dB : Center Freq

PASS LIMIT1

264505000 GHz

StartFreq
26.4300000 GHz

$ Stop Freq
Jnrr "‘1""l|.-1"tl 'lh.-,d.1'Iu..{.--._.n."'r,,I\l,.,l~.-r11||-.-J.l,-.._}.I'l4"k,a__,.ul'-.w-h,r"I,¢.HIl"1,\|,,rH.r’i.-.ﬁ'u__u-r.-..-.__;_.u,,.'ﬂ,l‘ I.ju.-.'.l-..“"\.-h'l'I-.I.rt'|-"'\"|-l'r1"'.ﬂrl'|_I"-|-AI"""‘i‘*'i.l"1|l~|lh\lr'|-+"*llllrhlwlh.r 2 B . 4 8 1 ';j ';j ';j ';j G H z

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

@@ @ GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

2.1011G/6_M@2
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:38:20 May 28, 2012 Freq/Channel

Fiin::f:-’f A dBm Atten 18 dB Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

. Freq Offset

G.eBaREEAE Hz
£y Planlpvgag || \ .

* ‘ﬂu -|".-,'1I I~|| l"'Hl"1'II"Hir"r"1-'}'"’"-'rw"ﬂ‘-"""1.-"1"‘1r‘"""'r-1|11‘-"r-;1'I"‘..—.k-{...n'i‘._hlulh'*f"v,u' 'HLHIIIL"HIFW.PIIL{' H‘ﬂ.“rrl.r?'l' JF.]‘I‘."I,-,I"‘-J.-,“d. ""F. I:I Slgﬂal Tragfkl:

n —

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 16:39:02 May 28, 2812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

o C

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Fregq/Channel

Center Freq
15.6756868 MHz

StartFreq
Ll |56 600000 kHz

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:33:30 May 28, 2012 Freq/Channel
Mkrl 474.14 MHz
& dBm #Atten G dB —63.582 dBm Center Freq

PASS LIMIT1

515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#Fé .-E;H 1;11 kHz #JBW 360 kHz  Sweep 64.53 s ( 1ts)

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:33:54 May 28, 2012 Freq/Channel

Ref 0 dBrn Atten 10 dB SR | CenterFreg

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
130.000888 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:48:12 May 28, 2012 Freq/Channel

Ref @ dBm Atten 10 dB | PARER ]  Center Freg

PASS LIMIT1

2.25001000 GHz

StartFreq
2.27951068 GHz

Stop Freq
2.28051008 GHz
& CF Step

. ittt gl it it i LSOMENE RS, (R T Y e TR I PP L) e et | AR RARRAERAR kHz
" Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

A @A@aE GHz
EW 1 MH=z #UEH 1 MH=z

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\S’% RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:48:45 May 28, 26812

Atten 26 dBE

"
1
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\\”Z RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:42:22 May 28, 26812
: e limit —44.28 dBm

Atten 16 dBE
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:41:04 May 28, 2012 Freq/Channel

Ref 10 dBn Atten 26 dB " M CenterFreq

PASS LIMIT1

2.36002500 GHz

StartFreq
2.359525600 GHz

Stop Freq
2.36052508 GHz
1

h"*q".n‘\"l"“t' b o b b et ?*W"‘ gyl e IR @@ggﬂgtk?-lg

Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

ABe GHz

#YEH 1 MHz

Cupyrlght 2000-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:41:23 May 28, 2012 Freq/Channel
Mkrl 2.431
Brn Attan 26 dB 1 Wl Center Freq

PASS LIMIT1/

243182500 GHz

StartFreq
2.431325608 GHz

Stop Freq
2.43232508 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:41:42 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 20 dB " M Center Freq

PASS LIMIT1

2.49990000 GHz

StartFreq
2.49940068 GHz

Stop Freq
2.50040008 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 16:43: @3 Maz,f 28 2@12

H1"rn-r| 18 dB

o{Bm
olBm
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:43:28 May 28, 2012 Freq/Channel

Ref 6 dBm Atten 10 dB PR | Center Freq

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:43:47 May 28, 2012 Freq/Channel

b dBm Atten 16 dB " TR Center Freq

PASS LIMIT1

265000000 GHz

StartFreq
267950000 GHz

Stop Freq
s 268050008 GHz

PRI e --'l.u. hI,_..I*.,__.r,“.h.._,.,r,*_,-..J.._.\-t,.-,J.‘l,..1-..-._-.!-.....‘_.......-......1_.,,...n,,,..-ﬂ.-..-..-,.,,-._._,-,_ N ST P 'Hf'nﬂuh-w-__r..,qp .
L g by LT X el

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:44:09 May 28, 2012 Freq/Channel

Bm #Atten 6 dB f Center Freq

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:44:27 May 28, 2012 Freq/Channel

8 dBm #Atten 6 dB .I 5 ; Center Freq

PASS LIMIT1

7.31500000 GHz

StartFreq
7.31456000 GHz

Stop Freq
7.31550808 GHz

1

%

'.'.h'u"'ll'-."-,q"hl.fn‘l l.*-|'i.-"-'p1"-Il|-'+_.--‘L"ﬁf‘l.lrh"r.-\w-,l.".-,\’llf |-."n-,'i||'li"‘l.'.‘.~,JL-'J|."-_.p1-'u'!'p,.tI;-If"Jl.,.1-.l"“l‘Ji.,l.-‘p'i'I'|,i‘rJ-'4f-.,.-li'I"'.l"|'+i_.-f*-."|¥"th'.-d'P.l"-IJr’!,J-1'|-.1N."Pﬁ'.'l|'h.'.h'l.f' C F S t e

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

EW 1 MHz #JEH 1 MH=

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential Page 473 of 831
Copyright © Huawei Technologies Co., Ltd.



\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:45:83 May 28, 2012 Freq/Channel

FH —-% dBm #Atten 6 dB .I 5 :-E:“ Center Freq

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:45:21 May 28, 2012 Freq/Channel

" e R s Center Freq
Bm #Atten 6 dB 14 4695008 GHe

StartFreq
14.4696068 GHz

Stop Freq
14.4700008 GHz

.r"ru'ﬁ,-,_.-,"fp.ﬁlf'uhﬂru,.‘u,j. A .«J'*--H ,"|J‘rﬁ'h‘?,rl..-.-.J.-‘I'"'.'\-"!'s,,1"L-"l-4,r-'11I'l-q.k\.Pp‘]“'fL.iaw'|.-.i_F.,-.'.i'yflrr-.'f'l_..l-.‘.l'r'l_. i i e PP oo g C F S t e

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:45:46 May 28, 2012 Freq/Channel

#Atten 6 dB Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:46:12 May 28, 2012 Freq/Channel

3 dBm #Atten 6 dB 17,594 ¢ ¥ Center Freq

PASS LIMIT1

16.3635000 GHz

StartFreq
16.3630000 GHz

Stop Freq
1 16.3640008 GHz

FITLER NS, L LTS SR W VTR FPRRERY L PR R TR T peee s ,;.u"‘r-' e Pl *..-‘-|-|.l',..I|II‘I|'...._.'.-‘||'I-."|I.l.\.,\/1_‘J.'|u"|ﬂ+-'-_-.hr|,__|||"|-' C F S t e

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:46:50 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB XXl Center Freq

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:47:09 May 28, 2012 Freq/Channel

8 dBm #Atten 6 dB .I ! : 5;--.. CEﬂter Freq

PASS LIMITL 21.9005000 GHz

StartFreq
21.9060060 GHz

Stop Freq
~ 21.9010808 GHz

J‘1-.-;'r'-,.,l..1.ﬂli'r.-.,-"u1ﬂi.l..-.'-'up"'hf:,ﬂ,.l,!lllr'r. _u'I-1'r¢1'lr.l.u-kf\_i'Hn,'l,-.H.\..._-'r-\l'|,.i'l,u1..p-J'M"l"-"l,".'.J"4’H.-""a"‘.l".1“q-}1'l.|-.-"‘f¥'|"-""'f¢‘. ,‘lln'r*-,i.‘«lfﬂ".‘ll,n..f ‘-.'p\-.lli"ﬂ{-ﬁ-“‘ﬂ Ll

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

ar 21.906 506 B GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:47:35 May 28, 2012 Freq/Channel

Ret -3 dBm #Htten 6 dB : :JEEi“. Center Freq

PASS LIMIT1

24.5000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 12.27

C
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:47:54 May 28, 2012 Freq/Channel

sdBn _ ofween 6B 41093 dbn [NACINRCY

PASS LIMIT1

26.4945000 GHz

StartFreq
26.4940008 GHz

‘Ilf' Stop Freq
AT (NI RN, PR T T T PRI YR M TP M SN T N S VRPN IV RS T 26.4950000 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Copyright 20080-2007 Agilent Technologies

2.1111G/6_T@1
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:34:01 May 29, 2012 Freq/Channel

Ref 6 dBm Atten 16 dB 71 M Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

1 Freq Offset
T B.ABAGAEAE Hz

) by, |
b W I|'IJ_J pul Ll B | ||
. Prvds e ¥l . , .
IH t ﬂ] f 'li lIIILHI'JIJHI-Jh'l Iiwl"l I'{llr"‘r'r*hl"'ﬂ"‘||IllI*i"-'|‘l'1|l1iil"1r+'f"'u-lﬂl++“ﬂ|r""‘i F""rpulrrI|.,I-'I'|||"l""r-'r"-"I.||W'“""llfTI"n"'a"'lll'l-“'lr'- Frl'-ﬁq rll"lllf“
\ o

Signal Track
On Off

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 15:34:42 May 29, 2812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

o C

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Fregq/Channel

Center Freq
15.6756868 MHz

StartFreq
Ll |56 600000 kHz

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:35:11 May 29, 2012 Freq/Channel

5 dBEm #Htten 6 dB " 52,601 ¢ Center Freq

PASS LIMIT1

515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#Fé .-E;H 1;11 kHz #JBW 360 kHz  Sweep 64.53 s ( 1ts)
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:35:39 May 29, 2012 Freq/Channel

Ref & dBm Atten 16 dB 51,286 ;r: Center Freq

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
130.000888 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:36:83 May 29, 20812 Freq/Channel

Ref © dBm Atten 18 dB " SR Center Freqg

PASS LIMIT1

2.25614000 GHz

StartFreq
2.28764000 GHz

Stop Freq
2.28864000 GHz

1
.-'r.._\'ilhl’-"|'p"-"||-,lI-'lla'.I|"|,l-""I-.'L'-—l‘|'ih—-"‘J"'i‘-'\-"'P""'I|Il""'.'-|."'Hl"f|"I-".-"r“"-""3‘I"-'\l,L'""".'l'lu-#.*1-1"\F."r..l'."r4'tl,.#"fr..'l.r.,‘J"|.1'!.-r|-,-..l‘H'.,.1'*,i.!ﬂﬁ.l’*.j,r_.mi.-,_ﬁlﬁ. e C F S t a

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

ar .28 A @ GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\S’% RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 15:36:35 May 29, 26812

#Htten 14 dB

"
1

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
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\\”Z RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 15:38:11 May 29, 26812
: e limit —44.28 dBm

Atten 16 dBE
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:36:55 May 29, 20812 Freq/Channel

1 dBn sAtten 14 dB | ety Center Freg

F::n::j.’r 2.38115000 GHz

ek ["PASS LIMITL

StartFreq
2.38065000 GHz

Stop Freq
2.38165008 GHz

1
'N""hl“'|'iﬂ"fh|hﬂ'| F"f,”:j""lr!'u if \'*.H""Hh}' ]*Iﬁ"..hfl.lwlhﬂ'l,'i ""HI]"-JUIN"H.I‘ |yt F\,c.,.-,I,J,H b JI.I 'fJ'll?\'r‘ 'Lr*lﬂt.f f#.illuﬁ'; J""Jd"‘ll'."l'w"h‘"hf u-; Hl”iﬂ‘;'*

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

158 & GHz
BH 1 MHz #YBH 1 MHz

Sweep 1 ms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:37:14 May 29, 2012 Freq/Channel

4 dBm sfitten 14 dB Jof | Center Freg

k PASS LIMIT1 1 245605000 GHz

Ref
#F

StartFreq
2.45555068 GHz

Stop Freq
2.45655008 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:37:32 May 29, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB 35173 dBn [ECHNEAS!

e [ 'PASS LIMIT1

245452500 GHz

StartFreq
2.45462508 GHz

Stop Freq
1 2455602588 GHz
"-'-”"'-'.J"'|’ (T I IR NS VAR "'"|||"I'-+'f1'"'"t"'1""l*\‘1.b.'if'lll.r--nh'jr"lfjih'# Lr'rr‘r#i"ﬁi.a"'llr"ﬁhh'r-:"f'-f LT CF Step

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

or 2.484 525 6 GHz
BH 1 MHz #VEW 1 MHz

Sweep 1 ms
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 15:38: 53 Maz,f 29 2@12

Atten 10 dB Band Prr —42.47

#YEH 18 kHz

Amplitu
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 153317 May 29, 2012 Freq/Channel

Ref @ dBn Atten 10 dB ECIZRN | Center Freg

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 153336 May 29, 2012 Freq/Channel

o dBn Atten 16 dB " W CenterFreq

PASS LIMIT1

264000000 GHz

StartFreq
2.63950000 GHz

Stop Freq
264050008 GHz
1
T, Jfl._I|'l,111__“__,ulJr.lu'l\'ﬁ“h‘w,d.gurl'u\.'h'.ﬁt;“ |_‘.,l‘||lu'-|'~\'\,ll.l,II’_..J..l"-J-'r-.-'i‘“"l1"|.Il.h"!,ﬁ...'-|".l*'N-'."1-'i.l'-l'i.l-‘1,1-}.i‘.1*jIi1'l._l'*.LI.'._rlrwlmlrﬁrjllﬂhi.ﬁ*r_i_ +_|"¢.I_“|.I.lﬂ. b C F S t e
190.660808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

er 2048 BB BAG GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:33:58 May 29, 2012 Freq/Channel

B #Htten 6 dB : :-Ei“ Center Freq

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:48:16 May 29, 20812 Freq/Channel

3 dBr #fitten 6 dB 4 M Center Freq

PASS LIMIT1

7.38550000 GHz

StartFreq
7.38500000 GHz

;l]: Stop Freq
..hi.||'hlfr~1ll.-.-1 JJfIHI"*' rlbf.ll W I.;|'||.r 'M'Pn, |l__}'Lullr '+‘-‘*.""Ihdﬂrl'1"i'“'n.."|' I[ i Hli* r._Lri H'.Hr'l"l'l"# " 'lj‘}b“ J,J‘I'lrw* . ﬂ-'f" Jllll.l*lllul\l'll y ; p’\ﬂ'l'r'b"" "JIWF'"H'I" :"‘ . 3 8 B Ia Ia Ia Ia Ia G H 7

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

DEE ARG GHz
EW 1 MH=z #UEH 1 MH=z

Sweep 1 ms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:48:52 May 29, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB .I g - 5;--. Center Freq

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:41:180 May 29, 26812 Freq/Channel

8 dBm #Atten 6 dB .I ! : 5;--.. CEﬂter Freq

PASS LIMIT1

14.3345000 GHz

StartFreq
14.3340000 GHz

Stop Freq
A 14.3350008 GHz

‘r.-.|-"'"nr.|ll.-"|_|.|.!--.»H".l'.-J"'.-.r.4'-..1'l,-l.f-‘.,-."..1.~‘|,iﬂ'l,|‘.ﬂ,\1 ’|'-'f'.la.-4,L\\-u';-.l-.l'\'|lh.~._l....-#-,_...-u"h'ﬂ"ffﬂl_|'+.,\|-"-{ 'p‘fl-.l.-»’l'ﬂl fhI‘-.I.f'.-.fl}”.i_.F1.'..fI'.'l"l._Lr‘r'h"'i1ﬁ.."l.lf"'r‘u-;-.l.rld-j-';rl_.\ C F S t e

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

1 586 & GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:41:35 May 29, 20812 Freq/Channel

#Atten 6 dB 5 Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:41:54 May 29, 2012 Freq/Channel
Mkrl 16.746
8dBm  #Attentds 0 47859 dBm Center Freq

PASS LIMIT1

16.7465000 GHz

Start Freq
16.7460060 GHz

Stop Freq

1 16.74786868 GHz
N B Y L T L WE Y. '-‘-"'I..p"d"'-Fr-rvf-‘-.-'r..1'-i'r.~,i_.'"-di:'.k.'i".;*-.v.‘n.lr"‘v'u,- CF Ste D
1068.0806088 kHz

Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:42:32 May 29, 20812 Freq/Channel

Ref -8 dBm #Atten 6 dB XXl CenterFreq

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:42:51 May 29, 2012 Freq/Channel

L R 1 = X 0] | Center Freg

PASS LIMIT1

21.5930000 GHz

Start Freq
21.8925660 GHz

Stop Freq
, 21.8935088 GHz
Hegm |""""l'"'f-“'H'r"'-'ﬁ“-'L"-"ﬂ‘u"".-'-|"'l.rh“1!'f"-'-’"'l"H'a'v.1'“'."b'*w‘-.-"'-'u.-f-,h.lﬂ'-'* [RTU SN FF A B L e e e R ey T e
CF Step
188.000880 |kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:43:17 May 29, 2012 Freq/Channel

Ret -3 dBm #Atten 6 dB . 5 :j-.é:--. Center Freq

PASS LIMIT1

24.5000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 12.27

C
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:43:36 May 29, 2012 Freq/Channel

& odBm #Htten 6 dB i : Center Freq

PASS LIMIT1

26.4915000 GHz

StartFreq
26.4910066 GHz

1

Stop Freq
-1.|.-|ijI LJ‘I'.I'|,+.-'|J_ ,_._|."-,h".‘|._.-.i|'|l JI_rJ ’|I.'\I*I"H|F*_rh|._.l.J"‘*1|ll"l‘r1'|.¥'kkr.‘."'lh}‘.‘." 'r"l_.hl\nlj""'ﬂ‘ -'ﬂ"'-'t.-' J|I'.F,|.HI'||UJ r._.‘u.h""'._-'p'.'hbﬁl'wh H|"l|i-.l.:‘{h,.-p.,Ir+'||1..-J"p"l.r'vf'hlr._.f*il 2 B . 4 9 2 ';j ';j ';j ';j G H Z

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1Miz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

2.1211G/6_T@2
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 164306 May 28, 2012 Freq/Channel

Fiin::f:-’f A dBm Atten 18 dB Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

Freq Offset
066660000 Hz

1

|
1l I
5 M heiding e A |
AR bt u;*‘u,nl,ruu'..».',r“-q*u'ru.;','n,~1'L1|,'.'*‘.,.1_.L1&-'s,a-*-,-'~“ua.~.-'-,'"ﬁv.u*f1"‘—*~‘*"H"'l"n"'a'*"\'-f"\”ﬁ"i"f 0 e TraSFE
- f

05 BH 300 Hz #VBH 910 Hz :
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 16:49:48 May 28, 2812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

o C

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Fregq/Channel

Center Freq
15.6756868 MHz

StartFreq
Ll |56 600000 kHz

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:58:15 May 28, 2012 Freq/Channel

& odBm #Htten 6 dB 52,454 ¢ Center Freq

PASS LIMIT1

515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#Fé .-E;H 1;11 kHz #JBW 360 kHz  Sweep 64.53 s ( 1ts)

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:58:39 May 28, 2012 Freq/Channel

Ref O dBm Atten 10 dB | uy | Center Freq

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
130.000888 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:58:58 May 28, 2012 Freq/Channel

Ref @ dBm Atten 10 dB | Jof | CenterFreq

PASS LIMIT1

2.25013000 GHz

StartFreq
2.27965000 GHz

Stop Freq
2.28068000 GHz

1
o CF Step

) [ FRPTETUN L T e P AN e ] Ln.u“pr J".-r.-..'..'-‘-'r'-.-1,!'..'..-.l.iI.-h!'r'.-.n.-'a._,;+h.u"-.'f'~#..t..1'*fuhf' 1 E'] ['-j . ['-j 'a ['-j 'a ['-j 'a k H z
" Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\S’% RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:51:35 May 28, 2812

Atten 26 dBE

"
1
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\\”Z RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:53:85 May 28, 26812
: e limit —44.28 dBm

Atten 16 dBE
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:51:50 May 28, 2012 Freq/Channel

Ref 16 dBm Atten 20 dB " OYIow  Center Freq

PASS LIMIT1

2.37587500 GHz

StartFreq
2.374575608 GHz

Stop Freq
2.37557508 GHz
1
CF Ste
s i Sty f'r"'-a'r.JJ‘ul-.*L'u'-'r*ﬁn-Jt‘*r-ﬂJ'n-1"r--"‘*r“'+*'|~'.\‘vt"u.nJr-u-'#u*f"'fi"f':'I.r-“a'-‘-**ﬂ.-*w'-"n*‘“‘**r" 100.000000 ng

Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

375 875 B GHz

BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:52:08 May 28, 2012 Freq/Channel
Mkrl 2.457 448 3 GHz
Atten 28 dB r 1 1Em Center Freq

PASS LIMIT1

245730000 GHz

StartFreq
245680000 GHz

Stop Freq
2.45780008 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:52:27 May 28, 2012 Freq/Channel

Ref 10 dBrm Atten 28 dB " 'l CenterFreq

"PASS LIMITL

245455000 GHz

StartFreq
2.45465000 GHz

Stop Freq
2.48505008 GHz

: CF Ste
ey Bty Syl bty .n"fu'"h'l"'|""'."h'llrJ'“"ar'nn’*-*ﬂ“I"l‘f"'|'-'"'""-'jbr‘-'rJ"*‘na'-|"h-*"‘r.u‘f*'l+-'fJl‘"'?'b14'r#|”’r'"'-.,r'*—.*+1'-..'-.u‘i.i-'-,.-‘fw'"l'q'#iy. 1960006006 ng

Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

er 2,454 550 B GHz
BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 16:53: 46 Maz,f 28 2@12

H1"rn-r| 18 dB

1R

#YEH 18 kHz
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:54:11 May 28, 2012 Freq/Channel

Ref 6 dBm Atten 10 dB NYIYREN] | Center Freq

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:54:29 May 28, 2012 Freq/Channel

A dBm Atten 16 dB .I 41. § CenterFreq

PASS LIMIT1

265000000 GHz

StartFreq
267950000 GHz

Stop Freq
. 268050008 GHz

T "_l,*I‘._.._hr._,._n.._‘_.‘.._...,\..n‘.-..v.L.u..;.-fr.-"t\-a'r‘.-.-.—-‘-.w‘-l‘r? ot e e A e b i
[T I . T Rt CF Ste p
196600008 kHz
Auto Man

Freq Offset
066660000 Hz

Signal Track
On Off

ar ABe GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:54:52 May 28, 2012 Freq/Channel

B #Htten 6 dB : Center Freq

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential Page 518 of 831
Copyright © Huawei Technologies Co., Ltd.



\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:55:180 May 28, 2012 Freq/Channel

3 dBr #fitten 6 dB RSP Center Freq

PASS LIMIT1

7.33350000 GHz

StartFreq
7.33300000 GHz

Stop Freq

7.33400000 GHz
1

R s L R P IR LIRS N T T RV AR L YL T PR T S LSV CF Ste P

196.000000 kHz

Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

ar f 10 BEA GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:55:46 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB R M Center Freq

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:56:83 May 28, 2012 Freq/Channel
Mikrl 14.406 A 5Hz
sdBn_ eAten6dB  -43517 dbn [AMARERS

PASS LIMIT1

14.4005000 GHz

Start Freq
14.4000060 GHz

Stop Freq
1 14.4610808 GHz

.r'P‘ﬁ"HJ b Lt LT R SETRUSLERY PRI RTEIN HEOE SRR S WNET T e e gt CF Ste

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

Center 14,400 506 GOE 5
‘es BW 1 MHz #/BH 1 MHz Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:56:29 May 28, 2012 Freq/Channel

#Atten 6 dB 5 Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:56:47 May 28, 2012 Freq/Channel

sdBn _ ofwen 6B 49422 cbn [NSCUICINCE

PASS LIMIT1

16.9550000 GHz

StartFreq
169575668 GHz

Stop Freq
1 16.9585008 GHz

.""I-'u"p*l'ﬁ..-.rn»~1."l.l-h\"-‘-?n""qr'l"m"'ﬁ"'hi.—.n’-d_,u.f—'rﬂ! '-*-1*'-‘-',,1'l';m-.-".-1'\*JL-H-'.-i"-#-ﬁ""-.r-a'.‘\l‘"-ﬂ.ﬂf gy lLi,!-"‘l-p*"r‘-;-\'l‘-.-‘1""--"-*.-'ﬁ"l.}"ﬂ‘r.tf'ﬂ""'llvh'n- C F S t e

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:57:29 May 28, 2012 Freq/Channel

Ref -8 dBm *fitten 6 dB Y | CenterFreq

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:57:46 May 28, 2012 Freq/Channel
Mkrl 21.694 451 7 GHz

- rren B dE Center Freq
B #Atten G dB 21 6940000 GHe

PASS LIMIT1

StartFreq
21.6935000 GHz

Stop Freq
. 21.6945008 GHz

-'L.-,..,,._1._.-.-._1.4..'.__.-....5‘-,. P, PRSP LR WP LR sy ey L i"'|,.#..n._r".l,'-;.'._r,-,n.n-'.'-.-..'.i.-.,'II|_u.l..,'-h.'lJ..,u\l;ﬁrr-.**ﬂ‘l,.'J-‘l'h'ﬁ}f..ﬂ e
CF Step
196600008 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:58:12 May 28, 2012 Freq/Channel

Ret -3 dBm #Htten 6 dB : :JEii“. Center Freq

PASS LIMIT1

24.5000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 12.27

C
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:58:31 May 28, 2012 Freq/Channel

3 dBm #itten 6 dB ; PN Center Freq

PASS LIMIT1

26.4910000 GHz

StartFreq
26.4965008 GHz

1 Stop Freq
‘'"‘''''''|'4|''-'l.-'-'|.'L‘'n*'1''|.Ill'''''l,IlI\.?l'''-|'‘'f‘|''L'-‘pi'l''4"'-al''''"l"'i''|-''l''-.-''''~''‘JI'l-1‘1“''||‘1'''’1'1'.I"''-'r'!\l'|'"'*'.'--.Ju'‘-*'L'-.r''*P-*'wr''''*.-~"'-"'''-|''1'''‘4‘r.I"'‘'J"l'‘fp''1'1-"|"l|"-..'*'|'4-||nr Rt L RTEE SRR PR 2 B . 4 9 1 5 'a 'a 'a G H £

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

2.1311N20/0_B@1
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:03:41 May 29, 2012 Freq/Channel

Ref 6 dBm Atten 10 dB AR Center Freg

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

Freq Offset
066660000 Hz

AA L)

) )
<My "'Wﬂ'l‘ Abhy ]! I
. el B 8 i .
; I'I '.| ll- lﬂ ¥ 'ﬁ'i'l..l._.lrl.]‘il_-ﬂ .-'II'I,Il'l'qPP‘J-.".l"' "l‘“q‘ﬂi lkb""""rj."-,,i"ll ]llc"" PULFPP" " ]‘l J. H,"rr-qu J"ll‘llh\l Hlp nl,ih' ]I| *u['.flll' H""'-’|rull'lr'||!.'" ilil,{..‘ *".lh S I g n a I T r a c k

| On 0ff

05 BH 300 Hz #VBH 910 Hz :
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 16:18:23 May 29, 2812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

o C

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Fregq/Channel

Center Freq
15.6756868 MHz

StartFreq
Ll |56 600000 kHz

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:18:51 May 29, 2012 Freq/Channel

& odBm #Htten 6 dB " GE.311 ¢ Center Freq

PASS LIMIT1

515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#Fé .-E;H 1;11 kHz #JBW 360 kHz  Sweep 64.53 s ( 1ts)

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:11:15 May 29, 26812 Freq/Channel

Ref @ dBm Atten 18 dB _ Center Freq

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
130.000888 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:11:33 May 29, 2012 Freq/Channel

Ref @ dBm Atten 16 4B .I WS Center Freq

PASS LIMIT1

2.25798000 GHz

StartFreq
2.28745000 GHz

Stop Freq
2.28848000 GHz

1
L .A."r"'l.-‘-'-ﬂ""‘*a'lﬂlh'*"- '.I...r.n."...-.l,a',-".,..#!-.a-.._ l.l.q'+4'l-'l'1,»"l-.-'-.-1Hﬁ'\-..-+'--a"f(-.l"+’"-fL-'-‘1\-""i'|'H-'|"'-J'-'*.-'-.-u,-"-‘r'-.-—|..-1.~.--..h-..,-..-.'.-'.-u'.1,1_-.-'l.-"l\l,l,.--..q';-r.h...—-. f_nl.,lp‘,.w,..-,"__.'. 1) C F S t e

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\S’% RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:12:85 May 29, 26812

#Htten 14 dB

"
1
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\\”Z RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:13:41 May 29, 26812
: e limit —44.28 dBm

Atten 16 dBE

1
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:12:26 May 29, 2012 Freq/Channel

1 dBn sAtten 14 dB | JRCREn) | Center Freq

F::n::j.’r 2.39000000 GHz

ek ["PASS LIMITL

StartFreq
2.38950000 GHz

1 Stop Freq
"-ﬁ"'I"""|'|'|"'J'll-JJ'b.x.-LJ'f".l¢ﬂ-1.Ir'a'lln.J'-[‘rﬂ'1u!l.||"lwﬂ...mHI'l'lﬂ.-.'r"* *1lL-.1'*j'1'|'n||‘nr'q|lﬂ,|'“w"-1,-’1.|" '~J!‘ﬂ.'-"||'J'-'Lf"-"'f"u.r-ﬂ"‘lil..l' W.i"*-"f{'l'-.'\‘i"a-'l “I“‘Mﬂf !l'ii'i"'r'

2,39050000 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

ar ABe GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:12:45 May 29, 2012 Freq/Channel
Mikrl 2.489 2¢
4 dBm #Atten 14 dB : T Centerfreq

| PASS LIMITL 2.4891 7500 GHz

Ref
#F

StartFreq
2403675608 GHz

Stop Freq
2.4B967508 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

75 @ GHz

BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:13:83 May 29, 2012 Freq/Channel

4 dBm #Atten 14 dB .I 36 . : ii“. Center Freq

F::n::j.’r 2.49357500 GHz

ek ["PASS LIMITL

StartFreq
2.493675608 GHz

Stop Freq
2.494B7508 GHz

1
’“f"-\ﬁ'a‘.»jc{'w'm Vel ey b o o ol e

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 16:14: 22 Maz,f 29 2@12

H1"rn-r| 18 dB

1R 1
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:14:47 May 29, 2012 Freq/Channel

Ref O dBm Atten 10 dB | L8y  CenterFreq

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:15:06 May 29, 2012 Freq/Channel

A dBm Atten 16 dB .I ; : ii“. Center Freq

PASS LIMIT1

264000000 GHz

StartFreq
2.63950000 GHz

Stop Freq
264050008 GHz

1

.w."‘.\*‘. ‘IIL|‘|||.'f'I|‘-h,l.'.-.-|Ik'.-'-u1_.'p#.r.I'.ﬁ.f‘f.F"'-'pr'-"."|.'l.hI'"'-.l--'!?h‘.'.r\J‘.H.i'-.-\‘r'H-'r'|'.n"'hIf\-"1l“J\*"ﬂ"-“-"""‘rﬂ“u"uf{ 'r‘~‘n"'-*-"--'J'1r.l'*-‘iIt'l-1-Ilr'u"1'-\5'-*"I.I'lp.r.—'l‘-H""‘u"J'Mh,l'n'-'q'i- C F S t e p

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:15:28 May 29, 2012 Freq/Channel

B #Htten 6 dB .I : 1 ¢ Center Freq

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:15:46 May 29, 2012 Freq/Channel

sdBn _ ofwen 6B —4ndes dbn [ERCICINECY

PASS LIMIT1

7.23150000 GHz

StartFreq
7.23100000 GHz

;lf Stop Freq
I YT ST, PLTR AU R e e U NN PRI RS 7 23200000 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

ar 7.231 506 B GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:16:22 May 29, 20812 Freq/Channel

Ref -8 dBm *fitten 6 dB SRR | Center Freg

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:16:40 May 29, 2012 Freq/Channel

5 dBm #ftten 6 dB M Center Freq

PASS LIMIT1

13.2785000 GHz

StartFreq
132780000 GHz

Stop Freq
1 13.2790808 GHz
¢

[ETPERRTE | ||'ln"'III-','*1'Il-l"-"‘-4'1"-'L'.l’-LpH'I.'!"'r:""-.tl{rl."*#'-p.l".\l L'L-""rvr-'fj'*-""lq.v'-'-*“"".u'*"ﬂ‘l"" ‘k"'r‘W‘I"'LI'L'l.-.l'h-’“J'-'-"'|IIIP-—‘-"|';L."P"Jq.-l'h.‘-'-'1|'i"-.-'1"t""|"-“-"f'r1|‘|'~'i|\"lf C F S t e

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:17:06 May 29, 2012 Freq/Channel

#Atten 6 dB £ Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:17:23 May 29, 2012 Freq/Channel
Mkrl 15.445
5 dBm #Atten 6 dB : = Centerfreq

PASS LIMITL 13.4455000 GHz

StartFreq
18.4456068 GHz

Stop Freq
1 15.4460008 GHz

--.-.~'i.-..J,,,lu.\Th-,,.l,-...,'f".l.'.,r\'--'\-.-.s-.u'-,.a-.-'1.IL-a"-"nﬁ'-.'p'-.-ﬁ'n,J.‘,t-..kr'.1r-:1.-..-.r:'i'r-.'-L"-.-,-'-'"n.,.'*J.u'aIf-;'r.-,'1_;.-'&htl_llf-,-‘4,~.+-'l.-“’4||"-'-.-..-»-.-'|I,-.'.,'m»ﬂ.-;ﬂ,l.tmn,.hlnh..ﬁ

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1Miz #UBH 1 MHz

Sweep 1 ms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:18:81 May 29, 2012 Freq/Channel

Ref -8 dBm *fitten 6 dB  57.002 dBn [T

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:18:20 May 29, 20812 Freq/Channel

& odBm #Htten 6 dB 310 : Center Freq

PASS LIMIT1

21.5900000 GHz

StartFreq
21.8895000 GHz

Stop Freq
| 21.3985088 GHz

-.."-.l'P"‘.'1,-l'Mr"‘-"'-.nl'"4-.I-r";fLr'n..Hﬂ-.r|I‘-.-'ﬂ.'4."r'l"..Hu'l1.‘-'b.'r'*'T"-'l'*1'.-"'|u-."1.»'"'r-'n-'F,"J'*Jp'",-'r-._iIH‘.'"-.'n'"".u,¥."L-.l"'H.-1-*~‘J.-"l."."'".-‘"'*.""'J..r‘|lh1'""""""'.-."'l.l"".‘ﬂq!p'-"lr-""ll-'ﬂ'l“"l.l'\ "
CF Step
188.000880 |kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:18:46 May 29, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB AR  CenterFreg

PASS LIMIT1

24.5000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 12.27

C
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:13:85 May 29, 2012 Freq/Channel

8 dBm #Atten 6 dB .I 47 : Center Freq

PASS LIMIT1

25.3815000 GHz

StartFreq
25.3810000 GHz

1 Stop Freq
'r’-J-"J,'F'||Ill'1-'-"'-|'I‘r1.J"|-“II.'l'n'ﬁl"'r'1"\;'u,U.HIl1'l'f'I'..,-,LJr-1'-_J-H‘I_..l,pl'._,I-I'l1l,\hl'|"r-.IJ‘-..I[rhaflwi\fﬂ,drﬂﬂ"-“ A H_]_.'..h,'-.q ny Jj,lﬂﬂ.lllhu-‘ "Hh,fn.__ ‘Ir-.._.-,.lp‘.IL ‘\r"'"'-'\'nll"'l"'ﬂ- 2 5 . 3 8 2 E‘j E‘j E‘j E‘j G H z

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1Miz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

2.1411N20/0_B@2

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential Page 550 of 831
Copyright © Huawei Technologies Co., Ltd.



\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:12:46 May 28, 2012 Freq/Channel

Ref @ dBm Atten 10 dB Pty _Center Freg

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

. J Freq Offset
r 5 0.060AAG08 Hz

P . I'rf.rﬁllftll X ‘ Illlllj
. Vbl gt :
VNIl oot P Y, LT RRESTAR VAR Signal Track

On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 16:13:28 May 28, 20812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

o C

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Fregq/Channel

Center Freq
15.6756868 MHz

StartFreq
Ll |56 600000 kHz

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:13:56 May 28, 2012 Freq/Channel

& odBm #Htten 6 dB " : Center Freq

PASS LIMIT1

515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#Fé .-E;H 1;11 kHz #JBW 360 kHz  Sweep 64.53 s ( 1ts)

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:14:20 May 28, 2012 Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
130.000888 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:14:39 May 28, 2012 Freq/Channel

Ref 0 dBr Atten 10 dB | TNR | CenterFreq

PASS LIMIT1

2.25013000 GHz

StartFreq
2.27965000 GHz

Stop Freq
2.28068000 GHz
7 CF Step

_ g et (P S T ""l""-‘i"'ll""ﬂ"‘-""ﬂ-'m?“l 1‘-"1i"""r-lll"1-“"~'-'\-'-—*"' o e 1 @ @ . @ @ @ @ @ @ k H Z
/5 Auto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\S’% RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:15:14 May 28, 26812

Atten 26 dBE

"
1
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\\”Z RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:16:45 May 28, 26812
: e limit —44.28 dBm
Atten 18 dE

Ampli
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:15:30 May 28, 2012 Freq/Channel

Ref 18 dBm Atten 28 dB .I Center Freq

PASS LIMIT1

2.38987500 GHz

StartFreq
2.38937500 GHz

Stop Freq
1 2.39837508 GHz

,r{-IIiIp'l,'n_J.,I'u'IJ"..'H-.nllllllq_}«,ﬂ.q'rql'l."ﬁ, ‘,f'1._|"1H.*“TFL|_JLH"|'ﬁ"|“J '-"'5.“' rr'r |f|'|I'|,ru'"r'1ll"F'.'|}ﬂll1'|p'h.*1-'f‘uI."l"'-"J|.'-"-H,Ilhnk*'h""'ﬂlf'l,,.ﬁ'|""t-1'|'f 'L.i}..r Ih *“n‘i'likl‘n,l‘r"‘- CF Ste p
1068.0806088 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:15:49 May 28, 2012 Freq/Channel

Mkrl 2.416 7
Attem 2 db 117 y Center Freq
S — e C.11695006 GHz

StartFreq
2.41645608 GHz

Stop Freq
2.41745088 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:16:88 May 28, 2012 Freq/Channel

Ref 18 dBm Atten 28 dB .I Center Freq

PASS LIMIT1

2.49235000 GHz

StartFreq
2.49185000 GHz

Stop Freq
2.49285008 GHz

A CF Step

Ava L s et trd ey o8 "*Lh‘i""'fi.\'v.".'.'-Mﬂw-.*-‘t‘l':cm'l”-f LXTIRRE R L e TR T P ey Hl 00.00000E H‘l z
b uto an

Freq Offset
066660000 Hz

Signal Track
On Off

ar & @ A GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 16:17: 2?‘ Maz,f 28 2@12

H1"rn-r| 18 dB

1R
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:17:52 May 28, 2012 Freq/Channel

Ref O dBm Atten 10 dB : L8y  CenterFreq

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:18:10 May 28, 2012 Freq/Channel

A dBm Atten 16 dB .I ! : ii“. Center Freq

PASS LIMIT1

265000000 GHz

StartFreq
267950000 GHz

Stop Freq
1 268050008 GHz

e ..aa\.;...-...‘.-.--1.-..-t--.-.-.-'-#-.-_---+.-'‘--'..-,--.--'-----'-''+-»~'—‘---52I“-—’-f-'--""'-*'-*'J [ e R BT TSP SYR S

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:18:32 May 28, 2012 Freq/Channel

B #Htten 6 dB : Center Freq

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential Page 564 of 831
Copyright © Huawei Technologies Co., Ltd.



\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:18:51 May 28, 2012 Freq/Channel

5 dBrn sAtten 6 db WTRESPM  Center Freq

PASS LIMIT1

7.23300000 GHz

StartFreq
7.23250000 GHz

Stop Freq
1 7.23350008 GHz

Bl el I,a.-*p'-'“|Ib\u'|~.l.-leb.lll.N-,¥ ATER H\“.'?n‘r"‘h"'r‘l'ﬁ s e, ,"'p"|J,l"h41l'p.l'L.uh_._.-u-'.r-|.""|..-'Jr1-'I'1L|'.II-.-u\"I_‘-‘._rr‘-.?rllra.'.'-;-il h.“-‘uf C F S t -

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:19:27 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB Ry | Center Freq

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 161346 May 28, 2012 Freq/Channel

& odBm #Htten 6 dB .I : Center Freq

PASS LIMIT1

13.9325000 GHz

StartFreq
139320000 GHz

Stop Freq
1 13.9330008 GHz
'i+I'-—.-."L-'.-'-.r1'.r-Fr1"..:-1-l,-'ﬁ.4"rr-*-'r'-.}~1-,-'Hi"-.-'"'r4;.-.-'r-.'-.-"'-fu-.-ft"-'.»-J-.'j:--.-Hu-"rr‘-‘-*1'-"J'LI‘“"-+-.»f“*1"-'-'w-"\'#.N"'-"I-'l-u'-ﬁ"v"'F4f*1‘.r"-"'H'H‘t“-*"l""""'""' CF Ste

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:28:11 May 28, 2012 Freq/Channel

#Atten 6 dB : ; Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:28:30 May 28, 2012 Freq/Channel

& odBm #Htten 6 dB : Center Freq

PASS LIMIT1

16.3735000 GHz

StartFreq
16.3730000 GHz

Stop Freq
16.3740008 GHz

1
,ra-'|||1.-"?.'-'r.a,h,»-.y.|' "'Ig|r-'.I|-"\"'ld-.4‘r4'-J"F|Jl'H"--'nL.'L.-ﬂf"1.'.r.._.Fq..'."1.'.1'|._.h".~+"d',-.t-f '|'t.u-.'-;'r..-'r{.".{.'-\‘l‘r'uJ‘-P-;.a.nIP-rJ'rq"l".-ﬁ.'\‘..rf.l"'l";-'d"l-'t-‘pf (RPN FRRNY, EIY FIRIEL C F S t e

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:21:08 May 28, 2012 Freq/Channel

FH —-% dBm #Atten 6 dB .I 7640 ¢ 5:“. Center Freq

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:21:26 May 28, 2012 Freq/Channel
Mkrl 21.978 778 8 GHz
5 dBr #fitten 6 dB Tty | CenterFreqg

PASS LIMITL 21.9710000 GHz

StartFreq
21.9705000 GHz

Stop Freq
: 21.9715008 GHz

LTI TSR T P L e ¥, e AR R e G, A Pt A A g
TR TR T T "ﬂrﬁ*ﬂ.m'lﬂ”\ LT S PR S I 8 1 (Y e

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:21:53 May 28, 2012 Freq/Channel

Ref -8 dBm sfitten 6 dB Ry  Center Freq

PASS LIMIT1

24.5000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 12.27

C
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:22:11 May 28, 2012 Freq/Channel

P L N X Ve | Conter Freg

PASS LIMIT1

264560000 GHz

StartFreq
26.4355000 GHz

1 Stop Freq

el Ly 'p-"|J""l'"r.J'l..'.J,u"|.'|.-,".U'2&,~,..n'd'H-"L‘q.".f1'I-"._4.-"‘F"'-'l.--..H-'-.-U,"\ln'H\"l-1"p'l.r.-;",-*1'.J'.1.lu"f-..-’p'"*n-.p-rw‘.'-'l.I"4'.'1_|+L-'i.-l,1"-.1,-'-4'u-.-ﬂ‘-r..-.J(1_.J-.-1'L'"i"'I*“-m'p.h‘h"wm{u_.tﬁ 2 B . 4 8 B 5 'a 'a 'a G H £

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:21:04 May 29, 2012 Freq/Channel

Fiin::f:-’f A dBm Atten 18 dB Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

) Freq Offset
6.00000000 Hz

. |
|
L qﬁh ol ||
MW '
N H ‘! q 1 ) "'F-'||1,'!"Jﬂ"4 il. ! lli""."f'lll' r| \'II rl.' I-JII'1'I|h.IIF‘IIHrLILJT'\"Hr"JII.'ﬂr r,.__, |h|.'ﬂ"'r 1""'* rrflr ‘lr'lll". 'H‘ih'lwl,nﬂhli'l 'ht'llﬁ"'lllrh ¥ |I'1"‘ 1-I W S I g n a I T r 3 c k

On Off

EH Hz #YEW 918 Hz
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 16:21:45 May 29, 2812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

o C

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Fregq/Channel

Center Freq
15.6756868 MHz

StartFreq
Ll |56 600000 kHz

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:22:13 May 29, 2012 Freq/Channel

#tten 6 dB IS Center Freq

SR T

515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#\BW 368 kHz  Sweep 64.53

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:22:37 May 29, 2012 Freq/Channel

Ref O dBm Atten 10 dB ey | Center Freq

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
130.000888 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:22:56 May 29, 2012 Freq/Channel

Ref © dBm Atten 18 dB " Ao Center Freq

PASS LIMIT1

2.25781000 GHz

StartFreq
2.28731000 GHz

Stop Freq
2.28831008 GHz

1

L X7l ;-.,,....,;-,..J,.'|I.J-.-4"n-.-..-r',-,1--f..-.-'-,4".-;-,,l.,l-..'..-"l....q.'.-"r-'i".w~,"--'+.-*.-'#a'-'---'"J..'H\4"l‘-»."-'-*—r"m'l'n‘ﬂ'lﬂ'b'ﬁ-*-.r'*d.# LR LR C F S t e

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\S’% RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:23:31 May 29, 26812

#Htten 14 dB

"
1

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
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\\”Z RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:25:82 May 29, 26812
: e limit —44.28 dBm

Atten 16 dBE
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:23:48 May 29, 2012 Freq/Channel

L N G POIMIE  Conter Freg
4 dBm #Atten 14 dE e 2.35235080 GHz

Ref
ek ["PASS LIMITL

StartFreq
2.35185000 GHz

L Stop Freq
2.35285008 GHz
-1'1-""I."‘-""LI]""q".'1'1"r1'{'j'l*'II|'Ir""l.'+"b"Il*I|i"r'.l"l.f1"-'i'H"'f"l'"y""".-""'H'.'-'l,,dr"J-‘|||'-I'||'JI'-'.'"#I’#H"ﬁ-"rlll'h'q""**‘ tr'Lh*.-«ar.f-"-M"J.-,;‘rh+1r;-*-+'u'1*r1'-’f'rn.#ﬂ.r..-ﬂ*"«-

CF Step
100.080808 kHz

Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

356 aBa GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:24:87 May 29, 2012 Freq/Channel

Mkrl 2.431 @
R CenterFreq
- 2.43080000 GHz

Ref
#F

4 dBm #Atten 14 dB
“I"PASS LIMIT1

StartFreq
2.43030000 GHz

Stop Freq
2.43130008 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:24:24 May 29, 2012 Freq/Channel

. NP RIS Conter Freq
4 dBrm #Htten 14 dB =N 43540000 GHz

Ref
ek ["PASS LIMITL

StartFreq
2.45490000 GHz

Stop Freq
2.48590008 GHz

1

CF Step

B W L paelt el g '-"».+-—ﬁv’l’1"l'*'l"-J-.u.-'ﬂt'ﬁ“*'#'.u.'-l'.'u. Pt et ol o Y 1PR.ORBARE kH=
Auto Man

Freq Offset
066660000 Hz

Signal Track
On Off

er 2485 488 B GHz

BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 16:25: 43 Maz,f 29 2@12

H1"rn-r| 18 dB

1R
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:26:09 May 29, 2012 Freq/Channel

Ref 6 dBm Atten 10 dB SR Y] | CenterFreg

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:26:27 May 29, 2012 Freq/Channel

A dBm Atten 16 dB .I ii“. Center Freq

PASS LIMIT1

264000000 GHz

StartFreq
2.63950000 GHz

Stop Freq
264050008 GHz
1
A Y '--‘-."‘v'?*'r*a"-‘t'*-*"I 'H"'r"*I‘"r‘ﬂ"4'i1""-'-'"'-1'1"1"'f'-'*Jr"f‘*"-""l.~ﬂf'u'I""'*h-"a'n'"*'n-'-'—'-’-a-f-'l.-‘"-‘p'-'-"t-+w.'m.-.-..-h.r"h'n"l.i. C F S t ]
100.080808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

er 2048 BB BAG GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:26:50 May 29, 20812 Freq/Channel

B #Htten 6 dB .I : : Center Freq

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:27:08 May 29, 2012 Freq/Channel

& dBm #Htten 6 dB Y : Center Freq

PASS LIMIT1

7.31000000 GHz

StartFreq
7.30950000 GHz

5 Stop Freq
1\]1'-.,\#11;».,;'\'.«..&'\ II'|.-.,_I,.,F'Il|.Ll'll.ﬁ“ﬁ'd_h'ﬁ""l"ﬂ'i’n‘ q.,'"‘-"l,l_.-1If'l.,1|*.Hr-‘r{I"|I_|'I"i"|J4li'q.-‘41l'Jfr.1Ul'I!'l,Ip,'HL,H,v.ﬂhlr-""fr.,_,ﬂlﬂ'ﬁh .h':'{ih .I-I'“l,h ,'I'I"‘H'H-“MM H‘.'H‘-*l I 7318568080 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BHLMHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential Page 588 of 831
Copyright © Huawei Technologies Co., Ltd.



\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:27:43 May 29, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB R M Center Freq

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:28:82 May 29, 2012 Freq/Channel
Mkrl 14.3€ i GHz
3 dBm #Atten 6 dB Ml Centerfreq

PASS LIMIT1

14.3095000 GHz

StartFreq
14.3096060 GHz

Stop Freq
1 14.3100008 GHz

PP IR LSV AT SR SR e 'II|"'-"u'ﬁ.-f.lp."l.l"'l‘lp"l.l'JI"‘1‘I.-'-'l'|,.|-u'.".-.\--.-H,'\1|1‘\l\'|I'”'n..'\-'|'1‘lh'|."k",|_.-.L'f-.-a'l'..,rfr\-}.Pf’-'.\h'kJ'h.l"?-'JrJ.._n\-.ill-H-thll. CF Ste

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:28:27 May 29, 2012 Freq/Channel

#Atten 6 dB Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:28:46 May 29, 2012 Freq/Channel

& odBm #Htten 6 dB .I | C N CenterFreq

PASS LIMITL 178375000 GHz

StartFreq
176370000 GHz

Stop Freq
1 170380008 GHz

'n."|J..|,\r-‘p‘|ip{'.-'r,J,,|n..-,i‘l_1.,l'|"J'\,_Jn-"...H-'N.'-|.|l'r1"l.|'|'l|!.,,'l.*.i.'-..},f1'w_.n.h"Al".|-j..'|'l,|_+.-.'1.I_|'ﬂ‘-"'-|"'1'['ﬁ-"L-LJ.-1-Jr,‘I.p'.‘i-"'idll-'ﬁ'n,u).llnll. Y i LT T RERA ST

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

B8 B GHz

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:23:24 May 29, 2012 Freq/Channel

Ref -8 dBm *fitten 6 dB  56.330 dBn GRS

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:23:43 May 29, 2012 Freq/Channel
Mkrl 21.6
5 dBm #Atten 6 dB dBm Center Freq

PASS LIMITL 21.6350000 GHz

StartFreq
21.6345008 GHz

Stop Freq
! 21.6355008 GHz

J'-J-.i"-k._."!."r' '1"t1.I-..,;.,,1.4'am"'.-'r-,.,n.!.'."I-'blp4F_.r'|,|'"l...1I,w-','.J.,-.l..,u;-,..'lI-‘r-.-.-*q"ul.,'».r-'..._.1'|.iI.h1-..t-vl'1'I*ﬁﬁ.-.I"|,t,r|;'|_.-.__...-1nJ""-.1'u'r'H,,\“."ﬂ,;'r..-'nﬂ"'-1I||r-.-1-’1_.I|1.|\'|_r'r'#.ﬂp-_..'-'

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1Miz #UBH 1 MHz

Sweep 1 ms
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:38:09 May 29, 2012 Freq/Channel

Ref -8 dB #Aitten 6 dB  52.469 dBn [RSAICARET

PASS LIMIT1

24.5000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 12.27

C
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:38:27 May 29, 2012 Freq/Channel

3 dBm #itten 6 dB R PN Center Freq

PASS LIMIT1

26.4955000 GHz

StartFreq
26.4950008 GHz

1 Stop Freq

_..-,1-.,,.1'I.'||'uJ'L.'fﬂ_.-'ﬁ-1-1.'-V,,.ﬂ‘1-1.".-1-{1.'r'-\.l’r.-'|"'|iIf|_f|"'.-1'|_u,'.J'u._|'J";-4"""|"""h-.-.'|L,r-"'|'r"|."fH'l‘n,','-.-u"I'-l-+'..||.l,l|"-.-‘l'\.l|||'*"~,ri_.-'-.{-ﬁ,.r'i"|.h'-’l.l'-.'.'l-.I-'|'r-'n.,f*l‘-'r--.'ﬁﬂﬂ.-"{uh_lﬂrﬁ"- 2 B . 4 9 B 'a 'a 'a 'a G H £

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1Miz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:58:58 May 28, 2012 Freq/Channel

Fiin::f:-’f A dBm Atten 18 dB 7 AR Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

| Freq Offset
1 §.00000006 Hz
Ff%. H%WM‘H IH
. 1J,,|J_.|i iy rl "'| o ’ i
AL Pyl ||H‘11|,,|’hf|| ‘a‘-"l,l"\lb'.'hr"‘l'h]""lll-"*"-1‘-J"'i‘r11I'l,I"~'I"i,l""-"|hH,rIl.l\f'-'llf"'F'Frll"f'|,,..I"|r*l-J1'jI'l"'*'TJ'l".,l*kl"l'llll'""1"'l'|l;"ﬁn'lll,.rh]|"'l' on Slgﬂal Tragfl?
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 15:59:48 May 28, 2812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

o C

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Fregq/Channel

Center Freq
15.6756868 MHz

StartFreq
Ll |56 600000 kHz

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:08:08 May 28, 2012 Freq/Channel

5 dBm #Atten G dB N Center Freq

PASS LIMIT1

515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#Fé .-E;H 1;11 kHz #JBW 360 kHz  Sweep 64.53 s ( 1ts)

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:08:32 May 28, 2012 Freq/Channel

Ref O dBm Atten 10 dB SR | CenterFreg

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
130.000888 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:08:51 May 28, 2012 Freq/Channel

Ref 0 dBr Atten 10 dB | - J CenterFreq

PASS LIMIT1

2.25001000 GHz

StartFreq
2.27951068 GHz

Stop Freq
2.26051088 GHz
0 CF Step
. T P 1'-‘.-'-*'1""'\'"‘1“'1"?* _n;..'4-,-.\.r;-‘.'|J|.'|,.\._,.-},:'r.,I.--M1.Ji-..-,IF.,|.+.l,.l"-,.J'i-i,l,._r.IJ'-,..n-.,.;'r"a'n'|"|".'r|..,-L-,n1l'|J‘..1'|-,__Jw,ff,*-’..l.h‘-':_.*‘l,,""._i |,-,....+'-."u,.-'n.,q1,_,-,.1"..r- 1 Ia Ia . Ia Ia E‘] Ia E‘] Ia k H Z

£ Auto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BB GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\S’% RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:81:26 May 28, 2812

Atten 26 dBE

"
1

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential

Page 602 of 831
Copyright © Huawei Technologies Co., Ltd.



\\”Z RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:82:57 May 28, 26812
: e limit —44.28 dBm

Atten 16 dBE
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:01:42 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 20 dB " YW Center Freq

PASS LIMIT1

2.36087500 GHz

StartFreq
2.35957560 GHz

Stop Freq
2.36057508 GHz

1

CF Ste
bt .mL~'hﬁL1.'--:-A*-+L..-*r.-h*r-.~ﬁn'~*w-*-‘nf-r»4;1u3~‘"u'*'~‘*"n-"**#fwI't1ﬂ"f*-m1'~.-J'f-"‘~'n*'\'-*-h'»*-*r*.u*-w'r‘-+".,-4"*‘r*’wr'-*'vr-*--4r' 160.000000 ng

Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

A75 Aee GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 16:02:01 May 28, 2812

Ref 16 dBm Atten 20

PAGS LTMITL

1] |'.

il B GHz
BH 1 MHz #BH 1 MHz

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

Security Level: Public

Fregq/Channel

Center Freq

8 5 13200000 GHz

StartFreq
2.43200000 GHz

Stop Freq
2.43300000 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:02:19 May 28, 2012 Freq/Channel

Ref 18 dBm Atten 26 dB .I i Center Freq

PASS LIMIT1

245885000 GHz

StartFreq
2.48835000 GHz

Stop Freq
2.48935008 GHz

1 CF Step
fua R W YW TF W I T Spywe TS SWE T vy ey Smprermmesowgrener| 1010000000 kHz
e M Man
Freq Offset
0.08BARERA Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 16:63: 39 Maz,f 28 2@12

H1"rn-r| 18 dB

1R
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:04:04 May 28, 2012 Freq/Channel

Ref 0 dB Atten 10 dB e | CenterFreq

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:04:23 May 28, 2012 Freq/Channel

A dBm Atten 16 dB .I ! ii“. Center Freq

PASS LIMIT1

265000000 GHz

StartFreq
267950000 GHz

Stop Freq

) 263050000 GHz
hirer Svvwslert, -._|"'-'-.'1.'b-.L-,..-.,-..1-..1_.-.-.-..-‘#"--.n\-r'k-""n‘-.!"?'-'ﬁ""f R et T LR PR aal Y

e et A b CF Step

100000000 kHz

Auto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:04:45 May 28, 2012 Freq/Channel

B #Htten 6 dB .I :-.51 N CenterFreq

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential Page 610 of 831
Copyright © Huawei Technologies Co., Ltd.



\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:05:04 May 28, 2012 Freq/Channel

5 dBm #Atten 6 dB T M Center Freq

PASS LIMIT1

7.31050000 GHz

StartFreq
7.31000000 GHz

Stop Freq

. 7311668080 GHz
-1*.'-+“n"«.r-f"-.*-'"n.-“rﬂ'r*4'"+-~1'I"-"¢-"I"r“n’r'-'-"~J'M"*"f-'a‘--'~.r"-.u;~.-'ﬁ"Lf--a'-"l-1-'r«'-'-=""""l"l"|'rr*"-'r1w"f||~r-'i*H-'»H"r’v-+r1-.-'n»-'ﬂ-'--"m~1"*r#--.Prf-*'ﬂ'ﬂ"'*"H" CF Ste

100 AAGAAA kHz

Auto Man

Freq Offset
066660000 Hz

Signal Track
On Off

ar 7.316 S@A 6 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:05:40 May 28, 2012 Freq/Channel
3.877 5 GHz

Ref -8 dBm #Atten & dB BTl Center Freq

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:05:59 May 28, 2012 Freq/Channel

PR L R | YVCp =1 | Conter Freg

PASS LIMIT1

13.5775000 GHz

StartFreq
13.8770000 GHz

Stop Freq
1 13.8780000 GHz

‘-'h-'.-‘pﬁ]'ll*JII-'}h"|"'..I’|ﬂ.-'-\-'|H‘k-.k—r-"".-"-'l'I"-'1--.-Jl'r'-1‘.'|'u)'Hn"‘-|'\'f1‘.P#"I|'"'i|.-\H'I'..n'rﬁI-'|.M‘l.In.fr.v'IIri"HIl“.-h]?*,.l"'I.ﬂ'-u'n'.,IIIPfﬁ'p,}w.-.kkdll‘d._..ﬂ._.}f.h SN PR LT C F S t e

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

B8 B GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:06:23 May 28, 2012 Freq/Channel

#Atten 6 dB 5 Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:06:42 May 28, 2012 Freq/Channel
Mkrl 16.5: A GHz
8dBm  #Attentds 0 -43.230 dBm Center Freq

PASS LIMIT1

16.6430000 GHz

Start Freq
16.6425060 GHz

Stop Freq
s 166435008 GHz

'-"--’n"'n'l-r-\-'";-'ll'u"h"'~""'-‘v‘l"r*‘*"'-r'*f"'Jl-‘"T'-a'I-'l"-.ﬂ""h*l'J"t.lH.i"-"+'-"+fiﬁ"-'-"",""-'r~;-|n.--.-'4-4‘w""-H.H"‘.n-'1-‘f--a'-.'1."1"rL-.-'L-'-.r'-"'L-**‘*1'1J""-"'t-+h"'l."~"h~'-"ﬂ"'|'r-'l- CF Ste
100 BRARAA kHz
Auto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:07:20 May 28, 2012 Freq/Channel

Ret -3 dBm #Htten 6 dB .I : : ii“. Center Freq

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:87:39 May 28, 2012 Freq/Channel

sdBn _ ofwen 6B 47263 dbn [RSCUCINRCY

PASS LIMITL 21.7040000 GHz

StartFreq
21.7035000 GHz

Stop Freq
1 21.7045008 GHz

'l'qH"l‘~.-P't;'1Fp.I"-'.l-"“-.l'J‘*""-"._.,|'l‘..-1-r'-‘?-"-"-"."r-}1.-"1"H.f"I‘|-'.'H,".l.'aﬁ1'.-'l‘--‘r"r-'«h'\"r'J'F‘r"""4*"n.L-"l.l'liJ.lV-".'r"P'"l*'.""'-.l"I..h'rh'lP"‘\"L-'I-'""J"‘-.-I'-'l.."-""ﬁ.l“ll.*‘!'l-"J-"!'l'u"-‘-"-uﬂ"\"n"'

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:08:85 May 28, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB YW Center Freq

PASS LIMIT1

24.5000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 12.27

C
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:08:24 May 28, 2012 Freq/Channel
Mkrl 25.4. 7 GHz
SdBn _ eAwen®dB 43005 dbm [CAULORERE

PASS LIMITL 25.4210000 GHz

StartFreq
254265000 GHz

1 Stop Freq
20.4215008 GHz

-l,"‘p'-*ﬂ-‘j-f‘.ﬂ'l'!"l 'vr"|'|'n‘-.|"-a“'J'-J\"II-‘.I'1.'\-'h'I.-'r.k-.-'i'l"#4'"'7'-'t*‘1.*1."r'“'p"r1-.-"|"-'-'\"‘1'I"h!""‘i"-'f'-"JL-1uM‘-'u'l'ﬁ'u"-'rﬂ.-hn")-‘-'-r 'ﬂﬁr.-._r-L-'..-'-M-,-idlfmh-.n'.f ER P

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1Miz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:32:24 May 29, 2012 Freq/Channel

Fiin::f:-’f A dBm Atten 18 dB Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

Freq Offset
Ff' 066660000 Hz

1N
AT | YU TR ,,.
W fj I i.n“l' hllﬂih,hwﬁ,ﬂw'l*.l.ﬁjﬁl_ﬁ Ji}.....# WJ]#'\ "1,""!"14'*" -lll"r.,-'n."n'l'-.l'u."' If'.r,lL"-"".ﬂlurhr[-‘#'f’rlpﬂ'l’ Jlll‘“r-\hﬁ.,_h.'-' l'n."k,"'"'il

Signal Track
On Off

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 16:33:06 May 29, 2812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

o C

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Fregq/Channel

Center Freq
15.6756868 MHz

StartFreq
Ll |56 600000 kHz

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:33:33 May 29, 2012 Freq/Channel

5 dBm #Atten G dB . Center Freq

PASS LIMIT1

515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#Fé .-E;H 1;11 kHz #JBW 360 kHz  Sweep 64.53 s ( 1ts)

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:33:57 May 29, 2012 Freq/Channel

Ref O dBm Atten 10 dB 51.297 dBn [ERHAANAAR

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
130.000888 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:34:16 May 29, 2012 Freq/Channel

Ref @ dBm Atten 10 dB | EWER ]  Center Freg

PASS LIMIT1

2.25781000 GHz

StartFreq
2.28731000 GHz

Stop Freq
2.28831008 GHz
1
."1..-'J#._.q"-.-,L.i.t-.J.,nH‘-u'll-‘y'—1-'i"t"-»"ru\'nf'l’-"-ﬂ-"F-nr"'.""l.'"\-"-’""'l“'!"-""""""'"*‘-'-""""""-J"'“"'h‘-"‘-'-"-'-'""-"l"“"*""'ﬂ-""‘"'""‘-"P‘l"-*M"'\'-"'*1-'-"r'~'-'-'-3|-'n-J.'!‘-"‘a'-*.\—’-ﬂ'w-’-’"-'.“- CF Ste
100.080808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#BH 1 MHz

Copyright 20080-2007 Agilent Technologies
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\S’% RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:34:51 May 29, 26812

#Htten 14 dB

"
1

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
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\\”Z RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:36:25 May 29, 26812
: e limit —44.28 dBm

Atten 16 dBE
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:35:08 May 29, 2012 Freq/Channel

1 dBn sAtten 14 dB | Rl  Center Freq

F::n::j.’r 2.35640000 GHz

ek ["PASS LIMITL

StartFreq
2.38590000 GHz

Stop Freq
2.38690008 GHz

1

HIII“IIFHF\!IIF{\'HI“- ﬂ‘ﬁl"“l"f."‘ |\|LHihl'II'I‘“lrllil"'l".'lhhhlliull ﬂh"fumﬂf ﬁ""."h.f"‘d"'*ull*'.'r'ﬂ'm 111|._‘-.|.'||,'r ol "'Il”'h'll't."‘lh'.l."nﬂm 1||’M -IHFI?'N li*'lfl"“*“llrh"

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

il B GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:35:27 May 29, 2012 Freq/Channel

wAiten 14 dB LW Center Freq

[ PASS LIMITL

2.4561 7500 GHz

StartFreq
2.455675608 GHz

Stop Freq
245667508 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:35:49 May 29, 2012 Freq/Channel

Ref 4 dBm #Atten 14 dB e . Center Freq
e | PASS LIMIT1

245455000 GHz

StartFreq
2.48435000 GHz

Stop Freq
}P 2.48535008 GHz

""l."‘1'fIrh‘,l'"-'|l‘I*J'II'l'IIJ|-L"I!I\ﬁ"I"‘qFrI'l"l‘|I‘"'Hfl.f-"!'ﬁ'l,|lihfr'+|"‘r+"‘l|l lh|rq Mﬂﬂ L\h‘,ﬂﬂll.} hl"'ﬁlll*i'lf'hinl'*qiﬂ-ﬁfbhﬂf 'lI|i|ﬂIIlf“Lh{"lﬁh'}’lh"“‘*"ﬂl\'l :*-'Hﬂﬂll'JII. 11"..:‘1.‘\.,'..‘- C F S t e p
190008008 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 18:37: @9 Maz,f 29 2@12

Atten 10 dB Band Pur —41.1¢

#YEH 18 kHz

Amplitu
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:37:35 May 29, 2012 Freq/Channel

Ref @ dBm Atten 16 dB .I g s:--. Center Freq

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:37:54 May 29, 2012 Freq/Channel

A dBm Atten 16 dB .I ii“. Center Freq

PASS LIMIT1

264000000 GHz

StartFreq
2.63950000 GHz

Stop Freq
264050008 GHz

1

? !

Lo oot bt gt bt e e et e s o Wi et P e, CF Ste

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:38:16 May 29, 2012 Freq/Channel
arl GHz
Bm sfitten 6 dB -54.565 dBn [RAMARRKS

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:38:34 May 29, 2012 Freq/Channel

3 dBm #ftten 6 dB i | Center Freq

PASS LIMIT1

7.38450000 GHz

StartFreq
7.38400000 GHz

'{; Stop Freq
iyt DM "I‘r.I“l""#1l"f-'r"-"‘."I\‘1'l'"‘III'r'"H"""P'l"-l'"l*I|."r"‘I"'J”"1-'!.J"'-Ll""-1l"-'I"IHﬂ"IF'FF"l"'\""I|r*+’1al"-"-'|'l|||IlTHF"I'?1,:‘.'".""1r'|,r'1|"1|"l-" 7.36300000 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BB @ GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:33:16 May 29, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB ! Jj | CenterFreg

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:33:35 May 29, 2012 Freq/Channel

3 dBr #fitten 6 dB RPN Center Freq

PASS LIMIT1

13.2685000 GHz

StartFreq
13.2600000 GHz

Stop Freq
1 13.2610808 GHz

it e et St et o bt g bbb et et e et feP CF Ste

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1Miz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:48:00 May 29, 2012 Freq/Channel

#Atten 6 dB 5 4 : Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:48:18 May 29, 2012 Freq/Channel
Mkrl 16.431 416 @ GHz

Center Freq

Em #Atten 6 dB 164315000 GHa

PASS LIMIT1

StartFreq
16.4310066 GHz

Stop Freq
1 16.4320008 GHz

--ﬁH"q'fn"H,.l,.!'In\.ic"...11.n-1».fr.'r-'._|.,_._.|J‘-.Li,_|'|I,-.l\{ln_,ll'r*.t.,ﬂ.-,r‘-.,p'-.-{ '|"'r'.-'|.-L"‘-1.'.a.Irn.-'\-J.,n‘p.1._."|_JnIﬁ'-._r|.|||.-..1._.’"n-p-,4.'...1|’n,-.n."J-'iIu.‘p._.-,-1_.r'-.l.-.Mr-\1_.\J,'.\-|_."J|-d-'-ﬁ.l.-d-,‘;|]'| C F S t e

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:48:57 May 29, 2012 Freq/Channel

FH —-% dBm #Atten 6 dB .I B5.512 ¢ 5:“. Center Freq

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:41:15 May 29, 26812 Freq/Channel
Mkrl 21.624 181 7 GHz

PASS LIMITL 21.6240000 GHz

StartFreq
21.6235000 GHz

Stop Freq
! 21.6245008 GHz

_v"1-.Fa-'J"p|\'+'I""I|I'ﬁI|.1'I._.'r}-'l'|hb'-'4f'.LI'J,l;r'f.J1,‘||pr|lll"i1u1'h” “|1'*‘*-f'.h-'..u'1*...-..-.'.-'-1'}-lh,l‘H'ar-..J.'|,1.'l'-'r"|-|'J4.1.'r'-‘rr|.-2#'ﬂ.;'1'i,H-,'-||'f]-'|,-|-"'l.!._M.-,rl"h'IL-'r.~'l...|",-'-'l'l'i.|\'.'-".t_i|._r1_

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:41:42 May 29, 2012 Freq/Channel

Ref -8 dBm sfitten 6 dB SRFIRN) | Center Freq

PASS LIMIT1

24.5000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 12.27

C
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:42:00 May 29, 2012 Freq/Channel

3 dBm #itten 6 dB : PN Center Freq

PASS LIMIT1

26.4950000 GHz

StartFreq
26.4975008 GHz

. Stop Freq

q"|fUlh'i'r‘i‘I.-.-'-"I*.-"'rM.'lﬁl"-'l1'Iu".".,‘-"'i"hI'J-"rﬂl“q'l1'.‘-'LFl‘q'lﬁJILr.-.r"ﬁ'u( ‘.n-l‘liﬂf ql'l"p".""ﬁ.."-"i|l.'PP||".Ir.-'pl.ﬁ‘|"q'I"!'H*-,J.-,-1_-1'-,,.-'5{'#.'.-,".__!,\'1. J..f'I.l’u;jlPr-.f.'.-*"r"‘l.h'.lu-'NIMJHr-=l. 2 B . 4 9 8 5 E‘j E‘j E‘j G H Z

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1Miz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

2.1811N20/0_T@2
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:47:51 May 28, 2012 Freq/Channel

Fiin::f:-’f A dBm Atten 18 dB Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

_ Freq Offset
<lf B.0PABAERE Hz

v 'n"-"‘l'"{lr"'f bt A ||
" WA -NIII n 1 h - .
i ihl L LH bf“"iﬂrhlu‘.-'\l L& 'I‘r. oy Al In+l J W.J“II ]hlﬁ".’bfr'l"-'na*'li-’ur #ﬁ"‘m"*'lliﬂﬂ I‘h i ‘h'.l 'I'J"‘I"a J ﬂLLill -Jql.-"lIIh|‘h""'|"J'.|’H}~'J‘¢'-~,F'-.‘1*- i S | g na I T rac k

On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 15:48:33 May 28, 20812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

o C

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Fregq/Channel

Center Freq
15.6756868 MHz

StartFreq
Ll |56 600000 kHz

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 154301 May 28, 2012 Freq/Channel

5 dBm #Atten G dB " N Center Freq

PASS LIMIT1

515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#Fé .-E;H 1;11 kHz #JBW 360 kHz  Sweep 64.53 s ( 1ts)

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:43:25 May 28, 2012 Freq/Channel

Ref @ dBm Atten 18 dB _ Center Freq

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
130.000888 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:43:43 May 28, 2012 Freq/Channel
S—
Ref 0 dBm Atten 10 dB Pl Center Freq

PASS LIMIT1

2.25013000 GHz

StartFreq
2.27965000 GHz

Stop Freq
2.28068000 GHz

CF Step

) ot b o f._._.d-J"r"11.f.1_*Tl.‘r|"*rl-r'1I'-I-..|I|.l'I-tl"I.r.}'l‘\lf'IJH,H&.-‘fr.-—f"‘LrI..\T' g ey s e e AR AARARE | Hz
/s Auto Man

1

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\S’% RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 15:58:19 May 28, 26812

Atten 26 dBE

"
1

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
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\\”Z RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 15:51:58 May 28, 26812
: e limit —44.28 dBm

Atten 16 dBE

Amplitu
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:58:35 May 28, 2012 Freq/Channel

Ref 10 dBr Atten 20 dB " WIPW CenterFreq

PASS LIMIT1

2.38672500 GHz

StartFreq
2.38622500 GHz

Stop Freq
2.38722508 GHz
1
CF Ste
PF YRR WA q'J'*'I"5-h1.4."'-J‘t1-r'H\..4*.-""*ﬁ'r*’u..n'rrI'r’*""frr~1-‘un~4*+-U-*r""h'-J.'|_;“H"-ﬂ“f"ﬁh'ff‘v'u*“r' 1960006006 ng

Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

5 BEER GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:58:54 May 28, 2012 Freq/Channel

Atten 20 dB M Center Freq

PASS LIMITL| |

| 2. 40625000 GHz

StartFreq
2.45575008 GHz

Stop Freq
2.45675008 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:51:13 May 28, 2012 Freq/Channel

> dBm Aeron 20 dB " Y9 CenterFreq

PASS LIMIT1

245465000 GHz

StartFreq
2.45415000 GHz

Stop Freq
2.48515008 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

er 2.484 650 B GHz
BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 15:52:31 Maz,f 28 2@12

H1"rn-r| 18 dB

1

#YEH 18 kHz

Ampli
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:52:55 May 28, 2012 Freq/Channel

Ref 6 dBm Atten 10 dB TP | Center Freq

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:53:52 May 28, 2012 Freq/Channel

A dBm Atten 16 dB .I Center Freq

PASS LIMITL 265000000 GHz

StartFreq
267950000 GHz

Stop Freq
268050008 GHz

1p...-.-.a.-u...._.-.-.-fh..-'.--..J‘._,,_“_,n,_L.._..;_,,.,._.,, TR LY SR Al s et S AL Lty o o i

il A C F S t e p
188.000880 |kHz
Auto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential Page 655 of 831
Copyright © Huawei Technologies Co., Ltd.



\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:54:14 May 28, 2012 Freq/Channel

Bm #Atten 6 dB f Center Freq

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:54:33 May 28, 2012 Freq/Channel

& odBm #Htten 6 dB s 5 Center Freq

PASS LIMIT1

7.14500000 GHz

StartFreq
7.14456868 GHz

Stop Freq

7.14550088 GHz
1

b J'IIfu_..nh';-'I,v.;.’rﬁ'p."-\'-.-}-.J'r'Lu.-'L-.!-'r.q"p.,h_.'q‘q-d'\'w '-.-"ﬁ'1-'|‘r'ﬂl1-\1*,'i"'-.-4-,f‘-v“|""|'1'-.l"h.rw.l'llli"l,-'p'l,h'ﬁ." T RERPREPRETEN "H-1-'Ill.ﬂ.r""-b".-'-"".-""'”"-’t'r-."" C F S t e p

188.000880 |kHz

Huta Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:55:09 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB QT Center Freq

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:55:28 May 28, 2012 Freq/Channel
Mkrl 14.349 A GHz
SBn _ efwen6dB 49600 dBm [ISSUMARRAS

PASS LIMIT1

14.3500000 GHz

Start Freq
14.3495660 GHz

Stop Freq
A 14.3505008 GHz

(R ENCRRRHY NERRE S, (PO P RPN 'rp|".-)J..""‘.-""pJ".lI'.r.lI'-.-L-""'r"'.Iu'I'.""+IH.,i'ﬂl||'|."p‘|||"||“'t_q‘rLr-'qul.b\,_ll.-.alﬁ\. Aitum g s, puretec C F S t e

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:55:53 May 28, 2012 Freq/Channel

#Atten 6 dB : ; Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:56:12 May 28, 2012 Freq/Channel

& odBm #Htten 6 dB 49.17 : Center Freq

PASS LIMIT1

16.5565000 GHz

StartFreq
16.8560000 GHz

Stop Freq
s 168570008 GHz

T bmbed L Limi bl '1'i.-*‘-“Jl.-".r1'4"-n'l"-x'-r+'lJ-.u'-'-f'+.4"I“4~".-.r+""-"'!'f-'.-.l.-'-"-.l..-{\-"-‘ﬂp-.ﬁ"‘"-c"*'w: i "'“f'i"""“'"‘*"'""""""H1'.""' C F S t g

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

B8 B GHz

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:56:50 May 28, 2012 Freq/Channel

Ret -3 dBm #Htten 6 dB : : ii“. Center Freq

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:57:09 May 28, 2012 Freq/Channel

TR L R | -1 | Center Freg

PASS LIMITL 21.6615000 GHz

StartFreq
21.6610066 GHz

Stop Freq
, 21.6620008 GHz

,l'ml' I..'-'|'1-'kl.r'Il'|'ﬁIl4r".-"|Hl?fh"1Il.h-JIb‘**'l""!"u"r‘,‘ﬂ*l'l‘*l‘-r I.r-.ﬁ"L-'u"r".'*.‘w‘*ﬁ.-l"m_l'l'f: ||Jr'l.J"""l'*.'i|I"1II."IIh'ﬁ'i..i|J’n'i]'ll-ll+'"'l’l'-hl",‘.1“.".l{l.f4h'ﬂ|~h.¢ 'n'.'f\.+'l"|.f‘1" T"‘III,I-",I

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:57:35 May 28, 2012 Freq/Channel

Ref -8 dB #Aitten 6 dB  52.495 dBn [ERSAICARECT

PASS LIMIT1

24.5000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 12.27

C
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:57:54 May 28, 2012 Freq/Channel

5 dBrn sAtten 6 db RRIPYPeNTS  Center Freq

PASS LIMIT1

264950000 GHz

StartFreq
26.4945008 GHz

1 Stop Freq

| RN TR W W M.v"-.L_ﬂr._f#lﬂ".r"_lhﬁh'+ e "'“""h"‘*'l|."""'l"'-"hl.h'h""' eyt P TR e T e 1y 2 B . 4 9 5 5 @ @ @ G H £

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

2.1911N20m/0_B@1+2

2.19.1 Ant1l
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:18:28 May 28, 2012 Freq/Channel

Ref @ dBm Atten 10 dB Pty _Center Freg

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

A Freq Offset
? 0.00000008 Hz

oy 4 |
e T—\'!pl, llnl, h j'l" [t | l I ' r . i
LT R I'}I.‘ "‘"lllﬁﬂr" "HJH'f“f"'\'+-L'| Al Ih'*'""JI,[i "ﬁh" e Iﬁfllﬂ'llcl.LI'lI." "1||"4"'f"""'1“"f" 'T'!b'h"lll""i"'h"" PT-""."ll"'Ir'.lnul"'ﬁ Signal Track
¥

On Off

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 21:11:18 May 28, 2812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

o C

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Fregq/Channel

Center Freq
15.6756868 MHz

StartFreq
Ll |56 600000 kHz

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

Page 667 of 831



\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:11:38 May 28, 2012 Freq/Channel

5 dBm #Atten G dB N Center Freq

PASS LIMIT1

515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#Fé .-E;H 1;11 kHz #JBW 360 kHz  Sweep 64.53 s ( 1ts)

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:12:02 May 28, 2012 Freq/Channel

Ref 6 dBm Atten 10 dB SRR CenterFreg

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
130.066068 MHz
Huto Man
Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:12:20 May 28, 20812 Freq/Channel

Ref  dBn Atten 16 dB " T Center Freq

PASS LIMIT1

2.29605000 GHz

StartFreq
2.29755008 GHz

Stop Freq
2.29855008 GHz
1

CF Step
100.080808 kHz
Huto Man

-.l-f1..-..,'r..,..*r'-1.J....J-.-.r-'p.-,.._.r\,.l.-.,.-'uJ".-",‘-._.J.J;,J..Jp.hr-.-.'.*_ ,riJ.'||.|'l-l||1.-.-Lr-'n.'.'.r',,-'.,"|,4'|1'".j|.-.-ﬂ-"r'|l||lnm J-?pl“,-.'»-.lu, ,'1.-I!.1MFH.-...'L,.-'u-'l.'Ilr-,~._..-,ln'l,q.-...-,.I.r.,,-,ﬂn'q.,l,‘-_‘.,-'l,-.

Freq Offset
066660000 Hz

Signal Track
On Off

@ A GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\S’% RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 21:12:54 May 28, 2812

Atten 26 dBE

"
1

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 21:14:27 May 28, 2812
: e limit —47.249 dBm

Atten 16 dBE
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:13:11 May 28, 2012 Freq/Channel

Ref 10 dBn Atten 28 dB " WEOW  Center Freq

"PASS LIMITL

2.38965000 GHz

StartFreq
2.38915000 GHz

Stop Freq
2.39015008 GHz
S CF Step

Q ~
] ",o.r_,,,u,r-.'.Jp'q'1’!l'f1"‘“"*"""""-"“- vt Pty o ik I"",,I.\ \ .Jq'l-""-*‘"l‘._.-"l.-* ]',Ilq e u'r1,|"~**'.'|"q|,1 [P IR RN I.l'l,,,_ 106 ARAGAR kHz
‘Hvg A
uto Man

Freq Offset
066660000 Hz

Signal Track
On Off

B BEG GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:13:30 May 28, 2012 Freq/Channel

y Center Freq
wan 210585000 GHz

et el L e i S e

StartFreq
246535000 GHz

Stop Freq
240635008 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:13:49 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 20 dB " M Center Freq

PASS LIMIT1

2.49545000 GHz

StartFreq
2.49795008 GHz

Stop Freq
2.49835008 GHz

1 CF Step

T e -"r‘-'"J'“.r'lkfrh‘*\’l,\*ﬂbﬂ"ﬂ"f h“’r‘h*lllll-hh"ll.h‘# J'I"llii‘ "fI4’-'"-'"|1"\l"'rn'q|l,Iﬁ..||Ii'I.-r-'|"".||IrfI|I|Jf~_-iJ'l]+|"-iﬁ-‘.’n..J"l,u,M.h-"P-,-.I-"{.Ih-"ﬂlPl""fA'r‘..lh'f IJ"-n_uhrHll,—.-uf“Il'-"-ﬁ'"-"J-"-_,“- Hl @ E] = E] ['-j E] ['-j E] ['-j l[:llH £
uto an

Freq Offset
066660000 Hz

Signal Track
On Off

456 8 GHz

BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 21:15:88 Maz,f 28, 2@12

H1"rn-r| 18 dB

1R

Hr|||:|||
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:15:33 May 28, 2012 Freq/Channel
Mkrl 2.511 & GHz

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:15:51 May 28, 20812 Freq/Channel
Mkrl 2.518 7¢
odBn _ Awentdds 45385 dbn [SNCACRRAS

PASS LIMIT1

2.51100000 GHz

StartFreq
2.51050068 GHz

Stop Freq
2.51150888 GHz
1

CF Step
100.080808 kHz
Huto Man

et e b bl o e i g Tl e e AL o gl

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:16:14 May 28, 2012 Freq/Channel

B #Htten 6 dB .I 77: C Center Freq

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:16:31 May 28, 2012 Freq/Channel

& odBm #Htten 6 dB e : : Center Freq

PASS LIMIT1

7.23400000 GHz

StartFreq
7.23350000 GHz

Stop Freq

) 7.23450008 GHz
-.'fl-"'f'ﬁ.u'l-.v'-.r‘-"1'lJ"'|u,lh-"-+'1,-.w"r'-'-.-."I.-'n-,,l.i'.-r1.-'a..,-'-J*-«"-‘-'-'-'.‘-'.-!‘-."-..a"rv-'*"-.,r-.u,J-i-.-r~..h,w-?r"|,-,-J,r-'-.«,n,-'-'»-".u-;..-*--....«,i.'u."-"‘L'n'-.«"-‘rﬂ‘rq-aw.:-‘t-mi.*--.p.- CF Ste

190008008 kHz

Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

ar f.2 AAB GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:17:08 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB C M Center Freq

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:17:27 May 28, 2012 Freq/Channel
Mikrl 14.481 1t
SBn _ efwen6dB 48048 dBn [SAUMARRRS

PASS LIMIT1

14.4015000 GHz

Start Freq
14.4010660 GHz

Stop Freq
14.4620808 GHz

1
Tt J-‘-.,-J,l,-'-Jj{r.,,u.J.-JL.1..-ﬂ.'¢.-.,J-l..uj|¢...l._..._.,ﬂ.-h-,@', Je bt M-'k.,;qlpn__,l_,-,‘r-._. I,,..l.,..-';u.'.l"|u"ﬁ.-.-;.J.,u-.«J.l..-,I-J.-...f-_r,—".,_.-,h‘n".,.,.l.. Pl ipngn, Hl‘f'.ln'l.\, C F S t e

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:17:52 May 28, 2012 Freq/Channel

#Atten 6 dB 58.796 ¢ Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:18:11 May 28, 2012 Freq/Channel
Mkrl 16.351 191 7 GHz

- rren B dE Center Freq
B #Atten G dB 163510088 GHe

PASS LIMIT1

StartFreq
16.3565000 GHz

Stop Freq
1 16.35156880 GHz

L ert b b iy li._|‘|.,u;4.,,;,L,n,,.1-f.,,-,-H,n'..ulnl.«,-l ,,}. TR (LRRRPL T LN MO TIN PUPY T P ELWL TN PRSE) C F S t e p
100 AAGAAA kHz
Auto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:18:48 May 28, 2012 Freq/Channel

Ref -8 dBm *fitten 6 dB  56.916 dBn RGNS

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:13:87 May 28, 2012 Freq/Channel

5 dBm #ftten 6 dB .I 46" W Center Freq

PASS LIMIT1

21.9330000 GHz

StartFreq
21.9325000 GHz

Stop Freq
1 21.9335008 GHz

P T L e ey e e e e e e | SRR I F P A deein
CF Step
196600008 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:19:34 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB ! Jof | Center Freg

PASS LIMIT1

24.5000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 12.27

C
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:13:52 May 28, 20812 Freq/Channel

& odBm #Htten 6 dB | :-Ei“ Center Freq

PASS LIMIT1

26.1970000 GHz

StartFreq
26.1965000 GHz

1 Stop Freq
LT 'I'I-'-U'I’HI"|'I_.-'.--1"l.'ﬁ‘""J"'|'i,I,h"'I'1-'1-'n"4..-.'h-||.-|“"'nl".,1l,‘|'"'M1.J.n'.".r'Il-""n-'l|‘.|ll'r]|""r'I"1*.'lh'J‘J-.l-'ﬂlLrt'fI'-"}-""'H';|,,l"-’*-'-'lp‘-'\-'ﬁ,-*,I-|‘_.-b"ﬂ'.-,.l.Fl.-1.f.lll.J'r+.\.rp.-‘$ﬂ_|".\f*,-*|lllb"ﬁ,' 261975000 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1Miz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 28:58:26 May 28, 2012 Freq/Channel

Ref 0 dBn Atten 16 dB " W CenterFreq

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

Freq Offset
066660000 Hz

b !qulh,,ll,ll_q Signal Track

I IR
Uyl vt e J"'f“vIr‘?h'-vH-*1*-»+"*"I'1'"'"-'|"nﬂnw’-‘-q't“r.-ﬂ-wh."’ O 0Off

#YEW 918 Hz

Cupyrlght 2000-2007 Agilent Technologies

2.19.2 Ant2
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 28:58:26 May 28, 2012 Freq/Channel

Ref 0 dBn Atten 16 dB " W CenterFreq

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

Freq Offset
066660000 Hz

b !qulh,,ll,ll_q Signal Track

I IR
Uyl vt e J"'f“vIr‘?h'-vH-*1*-»+"*"I'1'"'"-'|"nﬂnw’-‘-q't“r.-ﬂ-wh."’ O 0Off

#YEW 918 Hz

Cupyrlght 2000-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 20:59:07 May 28, 2812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

o C

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Fregq/Channel

Center Freq
15.6756868 MHz

StartFreq
Ll |56 600000 kHz

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:53:35 May 28, 2012 Freq/Channel

5 dBm #Atten G dB N Center Freq

PASS LIMIT1

515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#Fé .-E;H 1;11 kHz #JBW 360 kHz  Sweep 64.53 s ( 1ts)

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:00:00 May 28, 2012 Freq/Channel

Ref O dBm Atten 10 dB | uy | Center Freq

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
130.000888 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:08:19 May 28, 2012 Freq/Channel

Ref 6 dBr Atten 16 dB " W Center Freq

PASS LIMIT1

2.27985000 GHz

StartFreq
2.27935000 GHz

Stop Freq
2.28035008 GHz

5 CF Step

- LT e TR A g -a"'-"'!."'F's"Hn1"'l'-’*"l.-"'"'l.-‘-'*-'-pﬁ‘"'l-"l-*‘r' FITAP P I,.,',,,4‘$;..fll.u,“,,..a.rr.ﬁ_.m.. 1 E-] [.'j . [.'j [a [.'j E-j [.'j E-j k H i
9 Auto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\S’% RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 21:88:54 May 28, 26812

Atten 26 dBE

"
1
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 21:82:35 May 28, 2812
: e limit —47.249 dBm

Atten 16 dBE
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:81:11 May 28, 20812 Freq/Channel

Ref 10 dBm Atten 26 dB " T Center Freq

PASS LIMIT1

2.35997500 GHz

StartFreq
2.35947568 GHz

Stop Freq
2.36047508 GHz
5 CF Step

| P tupea e M Lacnt el bt P Tl gl Bt [ A b T s et st e, H
FRTRL R Rl 'fr"-’* SR T W s e L T TE PE IR DA |
Al 1@@.@@@@@@ k Z

Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

975 @ GHz

BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:01:30 May 28, 2012 Freq/Channel

Center Freq
2486775608 GHz

StartFreq
2406275608 GHz

Stop Freq
2.48727508 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

406 775 B GHz

BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:01:48 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 26 dB " Y Center Freq

PASS LIMIT1

249532500 GHz

StartFreq
2.49782500 GHz

Stop Freq
2.49882508 GHz

1 CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 21:83:15 Maz,f 28, 2@12

H1"rn-r| 18 dB
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:83:40 May 28, 2012 Freq/Channel

Ref O dBm Atten 10 dB : L8y  CenterFreq

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:83:59 May 28, 2012 Freq/Channel

A dBm Atten 16 dB .I : ii“. Center Freq

PASS LIMIT1

264000000 GHz

StartFreq
2.63950000 GHz

Stop Freq
264050008 GHz

1
s .-.-1uh..--p--"|'lr.-+Jr-"h'l"L.a"J-'-\-""J'-'-'n'a""'-'F"*"|'1-'-'1-"F"‘"'-'|'|v1-"l"‘-"'-"'-"-"""r'"'""'2"'"'H'-""'""""'""l"l“'I'-"-\H"'-'-"P‘ra""-""H"I--—"'J-¥"H'—'-'u.M_1-+'-,I,,-'.‘F-_.-.-J..i.-‘,"rq-.—a-f-‘f b, C F S fe

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:04:21 May 28, 2012 Freq/Channel

B #Htten 6 dB | :-Ei“ Center Freq

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:04:38 May 28, 2012 Freq/Channel

& odBm #Htten 6 dB e : : Center Freq

PASS LIMIT1

7.23950000 GHz

StartFreq
7.23900000 GHz

Stop Freq

) 7.24000080 GHz
'-H-'Il"p"'..rh.'1'H"-"I.."*-ﬁﬂ"n'h-h'f 1.u'a'H"1-'.-.-"'-',1:'P"|'FJn-"r"1+'t'\f‘"F"‘-.ﬂ.l"‘1,""J.'|_.-'"'."f..-'-?'1?"‘n."-"fl‘n-’“"""rJ'"’l-."'r“-'"'1‘l*-'-‘-"I|"1--i-\'h"'-'ﬁ"l.rr'n-1.-"r-r"’"-_.'"".'-"‘fi."l'll.-*l"-r"r'-‘r"'h"n" C F S t [+

188.000880 |kHz

Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

il B GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:85:15 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB Ry | Center Freq

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:05:33 May 28, 2012 Freq/Channel

8 dBm #Atten 6 dB ; Center Freq

PASS LIMIT1

13.3935000 GHz

StartFreq
13.3930000 GHz

Stop Freq
13.3940008 GHz

1
R 1Y) .rJ1".*'r'J.-'l.-."-"u'l,l_.b-*"'h"'~'-"‘--4"""‘ I pha, ,-'Lk.'u".1"'|'l-.1.'i.1-'\,"-'"-..r-.-1'-,IH'l.',l'r-.,4"..-."J"-u'-_i.'_l.u#'\'r"‘p-’b‘ll r"If"'-"I"".'r'H'h"-'-r';-J"'"~"-r'hlh'h"r*;-'r"'i'-"'-"l'\‘" Yol C F S t e

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:85:58 May 28, 2012 Freq/Channel

#Atten 6 dB Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:06:17 May 28, 2012 Freq/Channel

5 dBrn sAtten 6 db IS W N Center Freq

PASS LIMITL 16.2470000 GHz

StartFreq
16.2465060 GHz

Stop Freq
1 16.2475008 GHz

; )Y ;
I'HP.-’-*"'t'1L“'|'|'m-'ﬂ-.."|¥'li,l"-*"~" I"1-"||"'|.“‘\‘h'F'|IJ'J‘i'l'ﬁr"'ff".'.I"'.'.-”H-'ﬂ,-'*‘h,'#“;ﬁ\.‘lfr'- bt MM Mt LTl Lt A

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:06:55 May 28, 2012 Freq/Channel

Ref -8 dBm *fitten 6 dB 56,714 dBn RGNS

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:87:13 May 28, 2012 Freq/Channel

& odBm #Htten 6 dB .I Center Freq

PASS LIMITL 21.6820000 GHz

StartFreq
21.6815000 GHz

Stop Freq
1 21.6825008 GHz

Wi LA, = VT Jlllf ,I,I.hIr.L.-H-,'|I4__r"|.,J.H'r-._..}.'n‘_._.,n..r-__.-|__._n.-|,t’I'l.,-..-,r.,,llilﬁhlr'.I.‘nﬁ"l. lu'ﬁ,a'r,-n.u-..-ﬂhq '.-.."*. “fp"'|.*'|I.*d'r-1"l'n.+|II,I._.IHIJ.I‘Jllr?\'uu,u.IJ r*.'.'r: I

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 21:87:39 May 28, 26812

Ret -3 dBm #Atten 6 dB

PASS LIMIT1

C

Report No: SYBH(R)01084872EB-1

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Security Level: Public

Freq/Channel
Mkrl 26.479 5 GHz
r -52.144 dBm Center Freq
L 245000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

Sweep 12.27

Huawei Proprietary and Confidential Page 711 of 831
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:87:57 May 28, 2012 Freq/Channel

(=311 #Atten 6 dB Center Freq

PASS LIMIT1

26.4795000 GHz

StartFreq
26.4790008 GHz

1 Stop Freq

..|1,-1_Ih._L_n.‘.w.-.-‘p‘-.-,ﬁl..+,|w|l,h J,I‘i-*".'.-q“hl"ﬁ'“‘*’i *‘._M‘ll",.,l'l.-.ﬂ!p‘p. fﬂ..-Jl-".‘LL_..I"l'.II I-.;-,-._,'r'llll... th.*"l-‘."’l"‘f‘-r-"""; H.'rar_._bll*.b, TP T I"'L"'M'\-"I-I".-"i* J"‘"l' I 2 B . 4 8 E‘j E‘j E‘j E‘j E‘j G H z

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

H 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

2.19.3 Further procedure for failed-plots in the range of 2300 to 2500 MHz

The total trace in plot denotes that the individual spectra of Ant 1 and Ant 2 are summed mathematically in
linear power units.
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\S"A RF Test Report of AP6610DN-AGN-US

Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public
0 T
-10
-20
Total Trace
—Limit
-30 -~ Ant1
—Ant2
40
-44.51115943
P Pestdide
-50 L~ f
-G0 T T T 1
2300 2350 2400 2450 2500

2.2011N20m/0_M@1+2

2.20.1 Ant1l
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:21:20 May 28, 20812 Freq/Channel

Ref @ dBm Atten 10 dB Pty _Center Freg

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

Freq Offset
066660000 Hz

%
h h
p . |I|_|_|1| H |II N || 1
: b hgrern s .
. Py [ ¥ --"irI wl l't‘li IIJrI"'rI"I +|1'|'|||lr!ia,r.-m.lrw 'ﬁl'ﬂll;l 1'.'11r'1.'i|‘4r II+||'H'I'||l‘ﬂI]..fil'llp"."rJ'T'lr'\'lliI"dF Py "r"ﬁ'thﬁI"l"l,'."l.'#'hl"f" ;LF'P ﬁrri'ml" I:I S | g n al T r agfkl:
i b h

EH Hz #YEW 918 Hz

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w5 Agilent 21:22:02 May 28, 2812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

o C

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Fregq/Channel

Center Freq
15.6756868 MHz

StartFreq
Ll |56 600000 kHz

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 21:22:38 May 28, 2812

#Atten 6 dB

SR T

Report No: SYBH(R)01084872EB-1

Security Level: Public

Fregq/Channel

-G 4.444 :iEirn.‘. Center Freq

515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

Cupyrlght 2000-2007 Flgllent Technulngles
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:22:55 May 28, 2012 Freq/Channel

Ref O dBm Atten 10 dB TECER] | CenterFreg

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
130.066068 MHz
Huto Man
Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:23:13 May 28, 2012 Freq/Channel

Ref © dBm Atten 18 dB " Ryl Center Freq

PASS LIMIT1

2.29724000 GHz

StartFreq
2.29674006 GHz

Stop Freq
2.29774888 GHz

1

N

"|_.J,a'b,.\'H.l'.-'Il*J.-r'r"'l.*.J,I|'\1,|"'pn-'qq.',~,l'f.',-..-|_,__.-,I'l,.-"L.-\_-".-*.-'r'-u"'.J g *lr,_.-r1-,1.-,-'p,n.H,'.'r'II..r'I.,rq'u'r.l",..,.ll-"-.ﬁ.lr,‘ ,,.'-,I-'|.-\l..q_J.ll.fr'l.1-‘..rJ-"'"IIr-.aI.t:.F-'.‘-ﬁ;ﬂﬂ"*‘.ﬂ.{.‘l“r{-f erlithy

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

2408 ARG GHz
EW 1 MH=z #UEH 1 MH=z

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\S’% RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 21:23:49 May 28, 26812

Atten 26 dBE

"
1
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 21:25:21 May 28, 2812
: e limit —47.249 dBm

Atten 16 dBE

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential Page 720 of 831
Copyright © Huawei Technologies Co., Ltd.



\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:24:06 May 28, 2012 Freq/Channel

Ref 16 dBm Atten 20 dB " YL Center Freq

PASS LIMIT1

2.35987500 GHz

StartFreq
2.359375600 GHz

Stop Freq
2.36037508 GHz
1
CF Ste
PF -!.'.-"p:._.u1.f;'5P+url"JIt»1hp~;'*~'"r1~,-4»Ju,4'1r'vn-'n'."v.-\".'1'uﬁJ.n'vi".~*‘1"*1'4"-J"l.h"‘*’f1‘#L*?'r"ar~“lr-f‘-"*"‘"riat*‘n"*"I.-"-4.'ff‘ﬂ|'“u’*“*u'~"--<'tv-~rﬁ‘vrﬂ.”"l. 106800006 ng
#PAvg Auto Man

Freq Offset
066660000 Hz

Signal Track
On Off

AAB GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:24:24 May 28, 2012 Freq/Channel

o e " NS Center Freq
Atten 28 dB 2.43352500 GHz

StartFreq
2.43302508 GHz

Stop Freq
2.434B2508 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

5 B GHz
BH 1 MHz #VEW 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:24:43 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 20 dB " M Center Freq

PASS LIMIT1

2.49555000 GHz

StartFreq
2.49305000 GHz

Stop Freq
2.49905008 GHz

1 CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

556 @ GHz

BH 1 MHz #BH 1 MHz

Copyright 20080-2007 Agilent Technologies
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 21:26:03 Maz,f 28, 2@12

H1"rn-r| 18 dB

1R
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:26:29 May 28, 2012 Freq/Channel

Ref & dBm Atten 10 dB REEYPSTWESN  Center Freq

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:26:47 May 28, 2012 Freq/Channel

b dBm Atten 16 dB " R  Center Freq

PASS LIMIT1

2.51950000 GHz

StartFreq
2.51900060 GHz

Stop Freq
1 2.52008088 GHz
b ol HJ-'.In..""'.I|..l-4.qlllH,I'l‘-.4'Lfﬂl'l'1nI.l41||1Ih|'4-'Il.-4""IﬂP1'"'*.l"-.f'l"'1"%'Hﬁ“r“'H"l|'FTr‘-'l.’"'|'L'Ih'r.wlhr"*l"‘.'#‘lr"i{l# 1'\""4"'J'f*'l'"""r1"r'fH'|N'1f'rh"'ll"ﬁ"uhwl""‘ﬂ"' CF Step

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

& AR BEA GHz
EW 1 MH=z #UEH 1 MH=z

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential Page 726 of 831
Copyright © Huawei Technologies Co., Ltd.



\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:27:09 May 28, 2012 Freq/Channel

B #Htten 6 dB .I :-.51 N CenterFreq

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:27:27 May 28, 2012 Freq/Channel

8 dBm #Atten 6 dB .I j_ ; Center Freq

PASS LIMIT1

7.34750000 GHz

StartFreq
7.34700000 GHz

Stop Freq

. 7.34800008 GHz
-,.LFrr1.\lr.r-hb.-'.-\1.1_,,-],1.-._.._:';-1.-.4.-.‘*. ,-r...-'|,u,.-.-'lLIU-J'-.-"|"-ul-.L.rr-1ﬁ._,-n,-.l'l|Fu'-.,q'i.-'-'...h,qu"'"l"r\'r"‘hf -'r.k*-"'-'—‘r;..1..-.-"'.-;1'n‘-.-.H.-..r-r-n,J-h.-'r'-.i.,lr--h.-'-'.ﬂ h'-r"lh.-"ﬂ.-ln“i‘h;- C F S t [+ p
190008008 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

er /347 508 B GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:28:83 May 28, 2012 Freq/Channel

FH —-% dBm #Atten 6 dB .I 5 . 5:“. Center Freq

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:28:22 May 28, 2012 Freq/Channel

8 dBm #Atten 6 dB ; Center Freq

PASS LIMIT1

13.3290000 GHz

StartFreq
133285000 GHz

Stop Freq
s 13.3295008 GHz

.IU--r.-‘-'-""-"w.-vL-*.aN."f.ji+-x.-*-f.'t+-.H}-r-.*-..-w,,J-';n'-'*a"u'L'-.#-'"-.Lk-'I“"|-'n-'"'--'r--*-.f‘h'nxa.-"-.'-;‘~‘hJ.ﬁ.-~1'-r~'“l"'-‘r’m.-'».\.L#-4.r.n.-'*f'-'#f'-.-"»fr‘J..*-"'"f""'J"F"" CF Ste

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:28:47 May 28, 2012 Freq/Channel

#Atten 6 dB : Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:23:85 May 28, 2012 Freq/Channel

& odBm #Htten 6 dB .I C Center Freq

PASS LIMITL 16.6535000 GHz

StartFreq
16.6530000 GHz

Stop Freq
ol 16.6540008 GHz

_."H‘irt*"H.l'|A"‘i".‘-llll"'.ln.-.-"".--'t.l't} Wy '|I|.f‘ AP ek T r'-,'\J-1_.-.-.-.i.J'*1"-"\‘n-.~.fn'Hr't1.l'b.""1_JI|"JP"H.-¢.*'..-}I'-4_¢'| R¥ WY, NN r'Ll'f.".'k"u"'u'uh?r'i.ﬂ'h

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:23:44 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB XN | Center Freq

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:38:82 May 28, 2012 Freq/Channel

8 dBm #Atten 6 dB i 3 Center Freq

PASS LIMITL 21.5970000 GHz

StartFreq
21.8965000 GHz

Stop Freq
N 21.3975008 GHz

|"'-|'n'\'-'1HL.|-"'ir'*u_.-.h-'-.-1'],l"I.kn'..-r-l’r"n+'|..-L4_.r-..-.-"IH,ri.',-'-,|'-r-'I,||"r.|.'|,l'u.-|'.l't-.l...-f|_.-q.|"l..v.-'.'-'-J.'r-4.-J_I"-M-'n‘l,a.-i'f"i",-1-H.r'l-'n-1)‘?'|n'1.».\'r-.'-,;f'I":.l'lr.h"JA"-"n}-‘-pt-,:"!'ll'p,n.-..'l'-iﬂ'tﬁ.ﬁl'

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:38:29 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB FRREn]  Center Freq

PASS LIMIT1

24.5000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 12.27

C
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:38:47 May 28, 2012 Freq/Channel

5 dBrn sficten 6 dE " P Center Freq

PASS LIMIT1

26.4950000 GHz

StartFreq
26.4975008 GHz

1 Stop Freq

-,lp'..1'\H.-'.-'._h,.-."|,-.'-..'L.r.".,l"q"r'-,r.'|,r-._ra-1.wr-',.li.,\.-.,.fi;..'|-'|,.,.'|""._.11';-,'.'I,-v..u",u'|,.-'J-|'1“*"-"r'i|r.-,..'r'H‘~.u-.l'"J".-r\'..-,-.u"l4'r-._;ﬂ..'J.I,-H"la""1I;'-'r--,w.-.r{u'n,lh-,'l'ﬁ-l-,'-\’ﬁ?.,hT 26.435560868 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1Miz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

2.20.2 Ant 2
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 20:48:01 May 28, 2012 Freq/Channel

Fiin::f:-’f A dBm Atten 18 dB Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

_ Freq Offset
‘l{ B.0PABAERE Hz

L "
-'r"'I,-.'v-qfll-'. Il'l-.-.l,l..‘f'r.flf-.-,l.,lu A I,|||'|r 1” n ”'.,Irjl Ao oot 2 R b ) , L i S | g (] a' T rac k
H | || r 1JTFRL '.‘."'h'lll.l"‘-] Ir] ) lllr'l ) HH'I Jgr'nrl,l IIM' {JTF‘IHHF","HH ';.H IIr f'.f'..‘l‘*'l"qllhll rIF\H‘rr'rlll"l

On Off

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 20:48:43 May 28, 2012

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

o C

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Fregq/Channel

Center Freq
15.6756868 MHz

StartFreq
Ll |56 600000 kHz

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 20:43:11 May 28, 2012 Freq/Channel

& dBm #Atten 6 dB Center Freq

PASS LIMIT1

515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#Fé .-E;H 1;11 kHz #JBW 360 kHz  Sweep 64.53 s ( 1ts)

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 20:43:36 May 28, 2012 Freq/Channel

Ref O dBm Atten 10 dB uy | Center Freq

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
130.000888 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 28:43:55 May 28, 2012 Freq/Channel

Ref @ dBm Atten 10 dB | Jof | Center Freq

PASS LIMIT1

2.27969000 GHz

StartFreq
2.27919060 GHz

Stop Freq
2.28019908 GHz

'? CF Step
- J""\""l"‘u\"‘p‘f""‘fl."'- rﬁ'\f*"-"ﬂ"ﬁ“. r ‘ll-t":' l‘ ey ﬁ"ﬁ,q'-'ll'!.u--. Fp .,-..,I,'pml_k..._,ulp._.'-.f._l H"—.-"l--'fr W I,-ﬁ i, +._q.-u-'|.-.r'~.-|.'-‘|u1|-,-, J'F'“lliﬂﬂ.-"'ﬁ.ﬁ'- o r-;.llfw.. e 1 E’I E’I ) E’I ['-j E’I ['-j E’I ['-j k H z

s ! H
uto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\”Z RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 28:58:38 May 28, 26812

Atten 26 dBE

[=p]

o

olBm
dEm
Bm

A
1
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 205282 May 28, 2812
: e limit —47.249 dBm

Atten 16 dBE
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:58:47 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 20 dB " M Center Freq

PASS LIMIT1

2.36005000 GHz

StartFreq
2.35955000 GHz

Stop Freq
2.36055008 GHz
1

CF Step

i 'h“i"'l.\'-ﬂrllli'uill bl bt ;,-'n"--‘-""'-“-."'l"w L_‘Lmil.lu.l'r.‘l"\ﬂ "I,.'n.|I'l"'{.-.d,"'q.\..-..-.-"[.-.,-l' I"f-._|“'i'1Jr-"Pr'".||1'i"‘l'r‘fr"'L'-"""I""'L'|"'-'."'"*"I'r"lh'-""|.1.""-"I'"-'n'\'ﬂﬁi'll!-'fﬁjlr-‘-"‘ﬂ'rﬂ. 1 E‘] @ @ @ @ @ @ @ k H z
£ Auto Man

Freq Offset
066660000 Hz

Signal Track
On Off

A5E B GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:51:06 May 28, 2012 Freq/Channel

Mkrl 2.431
Atten 28 dB P Centerfreq
2.43182508 GHz

Lk PHSS LIMITl T T T T L FWRLIE FEWP A E ST Sy

StartFreq
2.431325608 GHz

Stop Freq
2.43232508 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YEH 1 MHz

Cupyrlght 2000-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 28:51:24 May 28, 2012 Freq/Channel
Mikrl 2.434

PASS LIMIT1

249522500 GHz

StartFreq
2.49472568 GHz

Stop Freq
2.49572508 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 20:52:43 Maz,f 28, 2@12

Atten 10 dB Band Pur

1R
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:53:08 May 28, 2012 Freq/Channel

Ref 6 dBm Atten 10 dB RRECR:N] Center Freq

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:53:27 May 28, 2012 Freq/Channel

A dBm Atten 16 dB .I Center Freq

PASS LIMIT1

264000000 GHz

StartFreq
2.63950000 GHz

Stop Freq
264050008 GHz

1
L bty bbbt WENETW Pf..-.l.ul-p-"h'h"'i?‘l‘r._.-g'-F-h._-.-!.Ir.J.'.h-.Ifr.l|L-'n.\-"f|_l_n.\vr..'\-"'.'+'-\'.-.-'\l.l_\.l.'|~ et " C F S t g

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 28:53:49 May 28, 2012 Freq/Channel

B #Htten 6 dB : Center Freq

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 20:54:07 May 28, 2012 Freq/Channel

3 dBm #fitten 6 dB BERRNEP  Center Freq

PASS LIMIT1

7.30450000 GHz

StartFreq
7.30400000 GHz

Stop Freq

7.38500080 GHz
1

T TR T PR | H-*.h-.-ﬁfﬂrﬁ.l.,._._ et e b ot Pt B e g ] ,i"r-‘-qu"'h.,-..J"f N WAL MNP T A C F S t [+ p

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

ar 7304 500 B GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 28:54:43 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB SPLR | Center Freq

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 28:55:81 May 28, 2012 Freq/Channel

& dBm #Htten 6 dB ! : Center Freq

PASS LIMIT1

13.3655000 GHz

StartFreq
13.3650000 GHz

Stop Freq
1 13.3660008 GHz

.J"-.-'lJF"L"'~'r-rfJr-14'1?'1*'J‘».-'l"L.'.v.-1.*“""v-,r.-"1»-.rWF'.-‘-..f"""‘-'-r'f"'"\l’“ll"-“-l'l.J.'-'"-*.'“"'rJu"-L-fl'-'r-1‘-‘-'o-ru,rw'}-##.n'u'rf'h"‘f Wbk Ly AR AL CF Ste

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

5 LeE B GHz

BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:55:26 May 28, 2012 Freq/Channel

#Atten 6 dB .I 5 Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:55:45 May 28, 2012 Freq/Channel

& odBm #Atten G dB .I | Center Freq

PASS LIMITL 17.8350000 GHz

StartFreq
176375000 GHz

Stop Freq
1 178385008 GHz

WAk b 'u'J-.r.]".-,LJ."1"..'l.'p.-.L';'a.-M-.,,_..-.r..,.,,4.-1'i'|,-|""1'-.n,F,J|-.{a-|-,4‘r.‘1'JIn..\_._]-;'l.-,-.-.'»,-'u"'H‘4-1.”'».I,h.l"-Jur'...",i|f"-'.4'||I|'Fu'|j‘-1r'i'l'-|_.-'|"'ﬁ'|1'i-|"1.-'ﬂ..-.l'|l' !'f\-.-'l |..-"--'Illl"-,h.'ﬁ*‘p‘}-'h“'ln'

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:56:23 May 28, 2012 Freq/Channel

Ref -8 dB #Atten 6 dB aXeR) | Center Freg

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 28:56:42 May 28, 2012 Freq/Channel

& dBm #Atten 6 dB .I 17.047 ¢ Center Freq

PASS LIMITL 21.6395000 GHz

StartFreq
21.6390000 GHz

Stop Freq
1 21.6400008 GHz

'1'*".l"-'H'"""""J..-'“lI'Ir'i"'a'rl.l‘""""‘r""""-~u“I'."'ﬁ"I""'-'"u"*""n'“'!'P'N'1'-1"r'1"-"l1"""1'J'f"""m'-"-‘-""\“"'T"'-'“'F"'"'“h-'|l‘-'L1'IrL'I"'-""I'1'I.'l'-ﬁ‘-u"-.ha'--"'-"-'-"""‘"""I-.*-"ﬂ."'lr‘-"-.f"'"-""“-

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1Miz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 28:57:08 May 28, 2012 Freq/Channel

Ref —8 dBm #Aitten 6 dB FASUREn) | Center Freq

PASS LIMIT1

24.5000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 12.27

C
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:57:26 May 28, 2012 Freq/Channel

{Bim #Atten 6 dB 944 ¢ Center Freq

PASS LIMIT1

264955000 GHz

StartFreq
26.4980000 GHz

1 Stop Freq

PR IIRL T LI TR AP, WP RN T EREN o YR PREE PULPRS S T P, '-'-,u'..r"l.1;.-\-"1‘n*fhrr.-"-.r—hﬁ-ﬁ-.ji’i 26,4998088 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

W1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

2.20.3 Further procedure for failed-plots in the range of 2300 to 2500 MHz

The total trace in plot denotes that the individual spectra of Ant 1 and Ant 2 are summed mathematically in
linear power units.
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\S"é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

Security Level: Public

-10

-44,87328318

T
2350

2400 2450

Total Trace
—— Limit
—Ant1
—Ant 2

2.2111N20m/0_T@1+2

2211 Ant1l

Report No: SYBH(R)01084872EB-1

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21;33:56 May 28, 2012 Freq/Channel

Ref 0 dBr Atten 10 dB RZECE CenterFreq

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

. Freq Offset
¢ 066660000 Hz

i |
F f‘.«'q*"‘“*l.hf oy 0 || |
. ] uMhﬁWHﬁllﬂ e , L I |
’ "||| R J ﬂrll,.l Lﬂ117'1'14"”.11'45,{“, '-._.'1'11\%,-.-'4{‘1 [ I'l’['l-.||'IIII|'|P,,|1|II"'|'I-1|Ir|I‘|" M _JL"r’F'l'l'l'"'-'L"|||-'|,t,«"‘H"“J!‘Ib'fﬂ"”'ﬁ""l'.fll'ﬂ-'tb""f'n S | g n al T rac k

On Off

EH Hz #YEW 918 Hz

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 21:34:38 May 28, 20812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

o C

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Fregq/Channel

Center Freq
15.6756868 MHz

StartFreq
Ll |56 600000 kHz

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;35:06 May 28, 2012 Freq/Channel

2 dBm #Atten 6 dB ; i - - Center Fre q

PASS LIMIT1

515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#Fé .-E;H 1;11 kHz #JBW 360 kHz  Sweep 64.53 s ( 1ts)

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:35:30 May 28, 2012 Freq/Channel

Ref & dBm Atten 10 dB _ " Center Freq

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
B 130.000000 MHz
% Auto Man

Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:35:48 May 28, 2012 Freq/Channel

Ref © dBm Atten 18 dB " YR Center Freq

PASS LIMIT1

2.29838000 GHz

StartFreq
2.29785000 GHz

Stop Freq
2.29888000 GHz
1

CF Step
100.080808 kHz
Huto Man

"-j|'J'1'|f1'|."-'-l'"""'n'-'|II-lL-*""F"-"'Ih"*'"r4-'I.In'F-1.""r'l'-llF'"r'|f|'l"'m""'\'-fl'hhl,,{‘“l'-‘m'lﬂi"-ﬁ'nr LT PUTI RANE '.-'-l'-*+|\*.h"'-"I-""'l.'r'-"n'*'.th.l-."'-'y-.u'h,'."'",fr

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\S’% RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 21:36:24 May 28, 2812

Atten 26 dBE

"
1

il s R T
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\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 21:37:55 May 28, 2812
: e limit —47.249 dBm

Atten 16 dBE
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:36:41 May 28, 2012 Freq/Channel

Ref 10 dBr Atten 20 dB | I Center Freq

PASS LIMIT1

2.35095000 GHz

StartFreq
2.38045000 GHz

Stop Freq
2.38145008 GHz

5 CF St
ep
PEva I'f""-'ﬂll-"1'"-Lf-"‘n"‘n..Iﬂ"1'*H"'f'f1J'.-'-‘~HJ'I‘I;||"!‘-'T'1'1'“*'I.I'f‘-""L"'l.-"n‘""i"'i'r‘r'-‘*""r"-'-L'-"I'F-r'”r.h""'ll‘ MTe SRR e SR |03 GO0600 kHz
B M M an

Freq Offset
066660000 Hz

Signal Track
On Off

@ A GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:36:59 May 28, 2012 Freq/Channel

Brn Atten 20 dB el | Center Freq

-PASS LIMIT1T~

245677500 GHz

StartFreq
2456275608 GHz

Stop Freq
2.45727508 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:37:17 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 20 dB " Y9 CenterFreq

PASS LIMIT1

245602500 GHz

StartFreq
2.48552508 GHz

Stop Freq
248652508 GHz

1 CF Step

T P '1.-""'L"-"{q'l'l.-"-"-‘""-J‘.""-."-f-fr‘H-'l.-."!.i.-'-"\‘-'r‘-“1""L*q"|.-r-"'-"-V-r"r.r1-';?h-w'I;'ﬂaH--"n.-"1.'."'~1'-1,I-"-'t't.P-...-'q"-'*.-'1.-.~._-'-.i,.u'~,'uJ"4.,r.-;".v-f"'-.h-.llh,l-'n..&i'h,l’ht#" i, Hl BE.00aa0E l[:'|H £
= Lto dfl

Freq Offset
066660000 Hz

Signal Track
On Off

5 B GHz
BH 1 MHz #VEW 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential Page 770 of 831
Copyright © Huawei Technologies Co., Ltd.



\"Z RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 21:38:37 Maz,f 28, 2@12

Atten 10 dB Band Prr —46.1°

1R 1
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:33:01 May 28, 2012 Freq/Channel

th:_:ef A dBm Btten 160 4B .I CE.3 Center Freq

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:33:20 May 28, 2012 Freq/Channel

A dBm Atten 16 dB : § CenterFreq

PASS LIMIT1

2.50650000 GHz

StartFreq
250600000 GHz

Stop Freq
2.50700008 GHz
1

CF Step
100.080808 kHz
Huto Man

._._.,u1_.,*u.._.,|'\..*,*rmlur,-.,,.,-..u'k ..Jr"'-‘ui.-"-"r-."'- h"..r,I|'-,a.r1\-,..,a'il,,-,,.fu,..-.-'M‘.l,'.||h,,-l,f'l.,;_.-..-,15?'..\-"‘..4{-.-1.-.1,-. _.t,_,.I..1,,,.4-.,'|_,,a..,1.l,l.'.l'|,J,|'l.n.,'r-,.Jhﬁ...l'l,,#-.-,..-.ﬁ.u‘.;'ﬁr.,.-

Freq Offset
066660000 Hz

Signal Track
On Off

er 25065 SBB @ GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:33:42 May 28, 2012 Freq/Channel

B #Htten 6 dB .I Center Freq

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:48:00 May 28, 2012 Freq/Channel

8 dBm #Atten 6 dB .I | : 77 ; Center Freq

PASS LIMIT1

7.27400000 GHz

StartFreq
7.27350000 GHz

Stop Freq
. 7.27450088 GHz
Lyl H't'Ir*4_J'H1-ri,fq.'|'r‘-|'l-1,l||,.j'..h1"'f,-'l|'f-,1I'r-|'|'l..-.‘.-}i+-.-'~*-f'l-fl-‘lﬂ.'lll b e el vt o ey CF Ste p

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:48:36 May 28, 2012 Freq/Channel

FH —-% dBm #Atten 6 dB .I 5 ? 5:“. Center Freq

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:48:54 May 28, 2012 Freq/Channel

& dBm #Htten 6 dB .I % Center Freq

PASS LIMIT1

14.3920000 GHz

StartFreq
14.3915666 GHz

Stop Freq
1 14.3925088 GHz
Henh bt At AU e 'AJI'r"h'-‘*I-1!'-li-.l"-,'ﬂ"at‘u"-I'-"-1"'""-'"'-r-..*"r-'r-‘r'*-'-"..~.J'-‘-'-i*'-h""a'-"'h"'rh'i'h CF Ste

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:41:19 May 28, 2012 Freq/Channel

#Htten 6 dB 346 ¢ Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:41:37 May 28, 2012 Freq/Channel
Mkrl 16.851 213 3 GHz
5B eAwen®dB 49095 dbm [CIARERE

PASS LIMITL 16.5515000 GHz

Start Freq
16.8510060 GHz

Stop Freq
s 16.8520008 GHz

..d|||-‘un.l'IL'-.,.-,,l*-4,..\"i'l,..,_.'.,\-‘-'.\J,I1,H-'1,-.1?...'q||_.;"-._J|-,J‘;-.L'u.1"4""'._.._.-r'-\,'--.q'r'-.l|,u1,.-,.r'-\l,l,,-‘y'|.'MuI,..l"p.;'i.-,m'."-.uu'l_.-.\-....l.i'l.-. 4’"|'pI""*’1""-L"F"-"""’J.I-r"i'r"..-W.l"l"""'lrh'l-“"""‘if"""'

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:42:15 May 28, 2012 Freq/Channel

Ret -3 dBm #Htten 6 dB : : ii“. Center Freq

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:42:34 May 28, 2012 Freq/Channel

8 dBm #Atten 6 dB .I 45 . Center Freq

PASS LIMIT1

21.6365000 GHz

StartFreq
21.6360000 GHz

Stop Freq
; 21.6370008 GHz
-.'-,'\-'—.-'-'-‘rJ.f"1",'J'r""Ll'"t‘r"\l-"A.-'.x-"'.-M'l'.'LF"‘-Nl“1""-."‘ﬂ'\""-"""-fu'»u'-'*‘r"h.u.'f"‘ A i N e R M i
CF Step
190008008 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

@@ @ GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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\\!'Zv RF Test Report of AP6610DN-AGN-US
Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:43:00 May 28, 2012 Freq/Channel

Ref -8 dBm sfitten 6 dB PRIl  Center Freq

PASS LIMIT1

24.5000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 12.27

C
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:43:19 May 28, 2012 Freq/Channel

& odBm #Htten 6 dB : Center Freq

PASS LIMIT1

264830000 GHz

StartFreq
26.4525000 GHz

1 Stop Freq

.J‘f.._.-J..Hfru I.d._.J-..,.-.-.+.u.!.'..,l..aJ."II.uJ,L_.n.I'p..-J..}'-'\_.-.-H_.-:.i'ln'I..f‘-r.-f.'-.',.,.,.r.r.,-'-.|-“_.-\l,,-'J‘-r-..L.-..J";.i,1.v'|rrr-ﬂ'|.~1,..J'-.u'l,q'v.,1'1Hﬁ:l...q.ﬁ-'|,,s..-..'||',.|,,_.',,d"-,.ur,. it e 264583560868 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies

2.21.2 Ant2
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 20:29:20 May 28, 2012 Freq/Channel

Fiin::f:-’f A dBm Atten 18 dB Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
900080008 kHz

Stop Freq
150.080808 kHz

CF Step
14.1080888 kHz
Huto Man

A Freq Offset
6.00000000 Hz

A
TR ..‘1|J L"ﬂ"ﬁhﬁ ﬁi Lr N || |
: e s :
; ! \ L) ‘H'Il"r i I‘t'f ""‘|’Hhrr"llltﬂ¢ll| JI‘r1-||m'ﬂ'ﬁ||'ilnu""'ll'p|"'l"‘.fu W udlﬂ'll """Jil"‘"ﬂql"!,«' r-|1 ,.-'-'*';Jq'1"H"'1|d|JLr1"qrPI'*"'hﬂfl.""ll.l'qfﬂiﬂlﬁ'l"’p D . S | g n EI| T r agfkl:

05 BH 300 Hz #VBH 910 Hz :
Copyright 20080-2007 Agilent Technologies
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Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

w Agilent 20:38:01 May 28, 26812

FE:n::f:.F A dBm Atten 18 dB

PASS LIMIT1

o C

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Fregq/Channel

Center Freq
15.6756868 MHz

StartFreq
Ll |56 600000 kHz

Stop Freq
309.0000008 MHz

CF Step
298500088 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:38:29 May 28, 2012 Freq/Channel

5 dBm #Atten 6 dB ISV _Center Freq

PASS LIMIT1

515.000000 MHz

StartFreq
30.6000000 MHz

Stop Freq
160000008 GHz

CF Step
97.00000880 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#Fé .-E;H 1;11 kHz #JBW 360 kHz  Sweep 64.53 s ( 1ts)

Copyright 20080-2007 Agilent Technologies
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:38:53 May 28, 2012 Freq/Channel

Ref O dBm Atten 10 dB uy | Center Freq

PASS LIMIT1

1.65000000 GHz

StartFreq
166066066 GHz

Stop Freq
2.30000008 GHz

CF Step
130000000 MHz
 Futo Man

Freq Offset
066660000 Hz

Signal Track
On Off

; #YBH 3 MHz Sweep 4.267
Copyright 20080-2007 Agilent Technologies
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 28:31:12 May 28, 2012 Freq/Channel

Ref @ dBm Atten 10 dB " Joj | CenterFreq

PASS LIMIT1

2.29529000 GHz

StartFreq
2.29479008 GHz

Stop Freq
2.29579808 GHz

A CF Step

- ,l.,-ﬁg"'..1.-r-,-,r-.~.%-.nr",.‘l,'-.,l.a,.l-,'-.,!.;'l,l.r-,\'. J..1r1-.sil.*,--Lr-.-"¢...~.,lv-..-'n:-'u.1.rill-'l.I'*-'-\-o-..;;’-'|..b-J"‘-Ju-.-'-w'|.-J,i,lr"'-.H""-.-'k4u"'L-'r-'rJ"-1-'r"l-.L-"-i..ﬂ{'p.ﬂ-u""..»""r-".h-l el 1A ARAAAR kHz
1] H
& uto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 28:31:47 May 28, 2812

Atten 26 dBE

"
1

i B s R Y
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Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 2013329 May 28, 2812
: e limit —47.249 dBm

Atten 16 dBE
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 28:32:13 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 20 dB " M Center Freq

PASS LIMIT1

2.36010000 GHz

StartFreq
2.35960000 GHz

Stop Freq
2.36060008 GHz

1
o CF Step

B T L o RS S L MU S e FL I | | (13 (AAGER |Hz
Auto Man

Freq Offset
066660000 Hz

Signal Track
On Off

16868 & GHz

BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:32:33 May 28, 2012 Freq/Channel

B fitten 20 dB Y CenterFreq

~PASS LIMIT1~:

| 2.45670008 GHz

StartFreq
245620000 GHz

Stop Freq
2.45720008 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

= 5E 7A@ B GHz
BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:32:51 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 20 dB " M Center Freq

PASS LIMIT1

245505000 GHz

StartFreq
248755000 GHz

Stop Freq
248855008 GHz

1 CF Step

#PHvg i T M A A s AR A N ot o stadir bt it H:b ?n@ 000000 lﬁHaﬁ
Freq Offset
B.AAAEAREE Hz

Signal Track
On Off

@ A GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 2034110 Maz,f 28, 2@12

H1"rn-r| 18 dB
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:34:35 May 28, 2012 Freq/Channel

Ref O dBm Atten 10 dB TR | Center Freg

PRSS LIMIT1

4.50000000 GHz

StartFreq
2.50000008 GHz

Stop Freq
6.50000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 28:34:54 May 28, 2012 Freq/Channel

A dBm Atten 16 dB 4347 : ii“. Center Freq

PASS LIMIT1

264000000 GHz

StartFreq
2.63950000 GHz

Stop Freq
264050008 GHz

1

¢

e Pt e st e o it b bl b e e bl i CF Ste

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 28:35:16 May 28, 2012 Freq/Channel

B #Htten 6 dB Center Freq

PASS LIMIT1

3.50000000 GHz

StartFreq
6.50000008 GHz

Stop Freq
19.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

. #YBH 3 MHz Sweep 12,27
Copyright 20080-2007 Agilent Technologies
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 29:35:34 May 28, 2012 Freq/Channel

8 dBm #Atten 6 dB .I . : ; Center Freq

PASS LIMIT1

7.25000000 GHz

StartFreq
7.27950000 GHz

Stop Freq
) 7.28050008 GHz
'l.__...i"a'l,,ri..-"lulllﬁg"l.fn"..u..d |-h.~.jl'-.J-.-,..-'.a..l'..u,1-"r..‘.-._p|1,-"l-r-.lrJ-.-*-.r.l.-,-*.'|'l"ui‘-a....1.-"J._.-"1-,'r.;.'H-i"I,l.l.ll".-w.l-,..'..\...\..l._rﬂ,l’*il "'._r*;.h..h1-1'h.J".f-4.'|_|'-,.+1~.'-'Ll-}"i,l‘-.“.|||.- C F S t [+ p

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:36:10 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB e  Center Freq

PASS LIMIT1

12.5000000 GHz

StartFreq
160.56000068 GHz

Stop Freq
14.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#YBH 3 MHz Sweep 12,27

Copyright 20080-2007 Agilent Technologies
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 29:36:29 May 28, 2012 Freq/Channel

8 dBm #Atten 6 dB .I - ; Center Freq

PASS LIMIT1

13.3665000 GHz

StartFreq
13.3660000 GHz

Stop Freq
1 133670008 GHz

JEEE Py d‘r.-'.+'.-f.,'-.-.'-._.-'n.l_.*-r-1."-.-"'rs'."'.l1'+1.-4'-'r.*‘I,-';.l'"'q'l4"I.k*-.;-.-.+.;.-#';1“-"vr-'-p-.J.--'|'n_-'r.-';_|"l_..Lr-,.i'-.-l'k,,,-."l.*n'.l.ﬁ-'m'.-'h-.lp.r‘l'h?r,,.. sept et b CF Ste

160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1Miz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 29:36:54 May 28, 2012 Freq/Channel

#Atten 6 dB Center Freq

PASS LIMIT1

16.5000000 GHz

StartFreq
14.56006068 GHz

Stop Freq
18.5000008 GHz

Freq Offset
066660000 Hz

Signal Track
On Off

: #\/BH 3 MHz Sweep 12.27
Copyright 20080-2007 Agilent Technologies
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 28:37:12 May 28, 2012 Freq/Channel

& dBm #Htten 6 dB .I | 3.0 : Center Freq

PASS LIMITL 178390000 GHz

StartFreq
17.6385000 GHz

Stop Freq
1 178395008 GHz

,f*-.-.r"-.r-"-;+~"L-"*\,.-.k-a'V'1r'*--|r-'--"'-'-.-'t-;._.-.-.,n'F'w".o,ﬂ,'-,._.--"*'-,-u..n'-,ﬁ"'-,w-.v.r LV EEITPRRE "'a.'.\"'""I-'ﬁ.k.l'h\.a'll'I-“'l.r"\"-"nf.‘.._*_.-'Jﬂ-'-..||'.H¢|"-.h|'h-|-.f.|’ﬂ-'l'#r'l".

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

#VBH 1 MHz Sweep 1 oms

Copyright 20080-2007 Agilent Technologies
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:37:51 May 28, 2012 Freq/Channel

Ref -8 dBm *fitten 6 dB T | Center Freq

PASS LIMIT1

28.5000000 GHz

StartFreq
185000008 GHz

Stop Freq
22.5000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz #VBH 3 MHz

Sweep 12.27

Copyright 20080-2007 Agilent Technologies
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 28:38:09 May 28, 2012 Freq/Channel

& dBm #Atten 6 dB .I 17.11: : Center Freq

PASS LIMITL 21.6250000 GHz

StartFreq
21.6275000 GHz

Stop Freq
1 21.6285008 GHz

'-.,.l'.'-'“.H-J"J'r4rJu'-f'H‘.raJ'-.-,l»)Jl.-r1-.r+-*-'"r'|.4'+u-'-.;,rJ-.-;.r-'._...,I'r*H;a'n*,h".-|.'-J’h|'N-'-.-\‘.'.‘-'f'|,l'l.h-."p'~'.,Hﬁ-1,_,,-,i_.-J"".l.'|..."'.-s.'-'Lu%"‘.l.-"._.-,;h"-‘-'-,n'1.'-.~.u,'-+~|l.|4_...d'\-'.'-m;.-.'pf,

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:38:35 May 28, 2012 Freq/Channel

Ref -8 dBm sfitten 6 dB Ry  Center Freq

PASS LIMIT1

24.5000000 GHz

StartFreq
225000000 GHz

Stop Freq
265000008 GHz

CF Step
480.0008080 MHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH 1 MHz WBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 12.27

C
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Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 28:38:54 May 28, 2012 Freq/Channel

& odBm #Htten 6 dB i : Center Freq

PASS LIMIT1

26.4920000 GHz

StartFreq
26.4915668 GHz

Stop Freq

1
bt afyhbndgrate el b gt Balitad by I,'r'-.I"-.1-u?'p".-,i.-'-.-'r*-w.u.,rm'r"w'm. 4-a.-'u-'I-.#,'#‘-—'-.*.,r1"-'r'|.-1-'r.l..r‘-'4'l-".b'-'..-r'|-'-'-14-'-*-'du'-'hi.-.ﬂ'*“'p"'ll.d""h‘-...u 26.4925000 GHz

CF Step
160.000808 kHz
Huto Man

Freq Offset
066660000 Hz

Signal Track
On Off

BH1Miz #UBH 1 MHz

Sweep 1 ms

Copyright 20080-2007 Agilent Technologies
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Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Appendix E.2: Unwanted Emissions
Into Restricted Frequency Bands
(Radiated)
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\\"A RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

1 Result Table

NOTE 1: The whole testing range is from “30 MHz to 26.5 GHz (10th harmonics)” is divided into 4 parts

according to the test site settings, which are:

- Part 1: Test range of “30 MHz to 1 GHZz”,

- Part 2: Test range of “1 GHz to 3 GHZ”,

- Part 3: Test range of “3 GHz to 18 GHZz".

- Part 4: Test range of “18 GHz to 26.5 GHZz".

NOTE 2: For measurements on smart antenna systems (devices with multiple transmit chains), the test is
performed at all chains to get a final result. The result is the directly measured sum of each
chain.

NOTE 3: In this document, may only the test results and plots under the worst case are reported. The “<
Limit“ in results table denotes “Not found obvious spikes, or see marked spikes on plots or listed
emissions in result tables”.

EUT Test Range EUT Conf. Maximum Verdict
Placement Emissions
Flatwise 30 MHz to 1 GHz Worst Conf. (11B/1_B@1) < Limit Pass

1 GHz to 3 GHz 11B/1_B@1 < Limit Pass
11B/1_T@1 < Limit Pass
11G/6_B@1 < Limit Pass
11G/6_T@1 < Limit Pass
11N20/0_B@1 < Limit Pass
11N20/0_T@1 < Limit Pass
11N20m/8_B@1+2 < Limit Pass
11N20m/8_T@1+2 < Limit Pass
11B/1_B@1 (new antenna) < Limit Pass
11B/1_T@1 (new antenna) < Limit Pass
11G/6_B@1 (new antenna) < Limit Pass
11G/6_T@1 (new antenna) < Limit Pass
11N20/0_B@1 (new antenna) | < Limit Pass
11N20/0_T@1 (new antenna) | < Limit Pass
11N20m/8 B@1+2 (new < Limit Pass
antenna)
11N20m/8 M@1+2 (new < Limit Pass
antenna)
11N20m/8_T@1+2 (new < Limit Pass
antenna)

3 GHz to 18 GHz Worst Conf. (11B/1_B@1) < Limit Pass
11B/1_T@1 (new antenna) < Limit Pass
11IN20m/8_T@1+2 (new < Limit Pass
antenna)

Report No: SYBH(R)01084872EB-1 Huawei Proprietary and Confidential Page 808 of 831
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Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

Security Level: Public

EUT Test Range EUT Conf. Maximum Verdict
Placement Emissions

18 GHz to 26.5 GHz Worst Conf. (11B/1_B@1) < Limit Pass
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\\"A RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

Security Level: Public

2 Result Plot

2.1 EUT Placement: Flatwise

2.1.1 Testrange of “30 MHz to 1 GHz"

2.1.1.1 Worst Conf. (11B/1_B@1)

Level [dBiif/im]

: i
:: — — :‘LJ i y XJ‘LL‘ i | - TRy e AL ud et
MEASUREMENT RESULT: "R12041113 fin"
4/11/2012 8:39PM
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBupV/m dB dBpV/m dB cm deg
30.060000 25.70 -2.8 40.0 14.3 QP 303.0 37.00 HORIZONTAL
33.300000 35.90 -4.7 40.0 41 QP 100.0 0.00 VERTICAL
42.420000 3340 -10.0 40.0 6.6 QP 150.0 356.00 VERTICAL
87.780000 30.60 -11.6 40.0 94 QP 148.0 186.00 VERTICAL
89.820000 36.30 -11.2 43.5 72 QP 103.0 330.00 VERTICAL
124.980000 29.60 -8.4 43.5 139 QP 225.0 6.00 HORIZONTAL
250.020000 36.90 -6.9 46.0 9.1 QP 100.0 192.00 HORIZONTAL
399.960000 33.50 -2.9 46.0 125 QP 103.0 0.00 HORIZONTAL
750.000000 44.80 2.1 46.0 1.2 QP 100.0 324.00 HORIZONTAL
875.040000 46.60 3.6 46.0 -0.6 QP 103.0 310.00 HORIZONTAL (Note)
Note: the frequency with negative margin is not within restricted band, i.e. the frequency is exempted

from limit requirement.

Report No: SYBH(R)01084872EB-1

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 810 of 831



\\."4 RF Test Report of AP6610DN-AGN-US
b FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

4
HUAWEI

Security Level: Public

2.1.2 Testrange of “1 GHz to 3 GHz"

2121 11B/1_ B@1

Level [dBiifim]

16

Frequency [Hz]

MES FCC12040938_fin
MES FCC12040938_pre

e LIM FCC15C_1G-3G_PK  Voltage AV Limit
s LIM FCC15C_1G-3G_AV  Voltage AV Limit

MEASUREMENT RESULT: "FCC12040938_fin"

4/10/2012 2:01AM

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuV/m dB cm deg
2309.920000 48.50 0.1 74.0 255 PK 200.0 270.00 HORIZONTAL
2389.920000 50.60 0.5 74.0 234 PK 100.0 90.00 HORIZONTAL
2413.600000 74.00 0.6 74.0 0.0 PK 100.0 270.00 VERTICAL
2483.680000 50.50 0.9 74.0 23.5 PK 200.0 90.00 HORIZONTAL
2500.000000 51.50 1.0 74.0 225 PK 200.0 180.00 VERTICAL
2799.600000 53.50 3.2 74.0 20.5 PK 200.0 270.00 HORIZONTAL
2122 11B/1_T@1
. l
: i ——
0 L 4_,_‘J-L—-~—Wﬁ—_———/’——g

16

MES FCC12040939_fin
MES FCC12040939_pre
C15C_1

e LIM FC

C_1G-3G_PK  Voltage AV Limit

———— (M FCCISC_1G3GAV  Voliage AV Limit

Frequency [Hz]

MEASUREMENT RESULT: "FCC12040939_fin"
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\S"‘ RF Test Report of AP6610DN-AGN-US

4
HUAWEI

FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

Security Level: Public

4/10/2012 2:13AM

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuV/m dB cm deg

2309.920000 48.40 0.1 74.0 256 PK 200.0 270.00 VERTICAL
2390.080000 50.00 0.5 74.0 240 PK 200.0 270.00 VERTICAL
2463.680000 73.10 0.8 74.0 09 PK 200.0 270.00 VERTICAL
2483.520000 50.20 0.9 74.0 23.8 PK 200.0 270.00 HORIZONTAL
2500.000000 50.70 1.0 74.0 23.3 PK 100.0 270.00 VERTICAL
2806.400000 53.30 3.2 74.0 20.7 PK 200.0 180.00 HORIZONTAL

2.1.2.3 11G/6_B@1
: M
40 i J “‘ —
. I —— e R

MEASUREMENT RESULT: "FCC12040941_fin"

4/10/2012 2:36AM

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuV/m dB cm deg

2310.080000 48.30 0.1 74.0 257 PK 200.0 0.00 HORIZONTAL
2390.240000 50.00 0.5 74.0 240 PK 100.0 90.00 VERTICAL
2416.640000 76.80 0.6 74.0 -28 PK 100.0 270.00 VERTICAL
2483.520000 50.60 0.9 74.0 234 PK 100.0 90.00 VERTICAL
2500.000000 51.10 1.0 74.0 229 PK 100.0 90.00 HORIZONTAL
2796.800000 53.40 3.2 74.0 206 PK 200.0 270.00 VERTICAL

2.1.24 11G/6_T@1
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\S"z RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

Security Level: Public

Level [dBiifim]

Frequency [Hz]

MES FCC12040940_fin
MES FCC12040940_pre
LIM FCC15C.

MEASUREMENT RESULT: "FCC12040940_fin"

4/10/2012 2:25AM

Frequency Level Transd Limit Margin Det.

MHz  dBpV/m dB dBpV/m dB

2310.240000 48.20 0.1 74.0 258 PK
2389.920000 50.10 0.5 74.0 239 PK
2467.680000 67.60 0.9 74.0 6.4 PK
2483.680000 50.30 0.9 74.0 23.7 PK
2500.000000 51.40 1.0 74.0 226 PK
2812.400000 54.30 3.2 74.0 19.7 PK

2.1.25 11N20/0_B@1

Level [dBiifim]

Height Azimuth Polarization

100.0
100.0
200.0
200.0
200.0
100.0

cm

1

deg

90.00 HORIZONTAL
0.00 HORIZONTAL
90.00 VERTICAL
90.00 VERTICAL
90.00 HORIZONTAL
80.00 VERTICAL

\ ) —
| B O

Frequency [Hz]

MEASUREMENT RESULT: "FCC12040942_fin"

4/10/2012 2:49AM

Frequency Level Transd Limit Margin Det.

MHz  dBpV/m dB dBpV/m dB

2310.240000 47.50 0.1 74.0 26,5 PK

Height Azimuth Polarization

100.0

cm

deg

90.00 HORIZONTAL
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\S"é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

2390.240000 50.20 0.5 74.0 23.8 PK 200.0 90.00 VERTICAL
2416.800000 76.50 0.6 74.0 -25 PK 100.0 270.00 VERTICAL
2483.360000 50.80 0.9 74.0 232 PK 200.0 180.00 HORIZONTAL
2500.000000 51.90 1.0 74.0 221 PK 200.0 90.00 VERTICAL
2812.800000 54.00 3.2 74.0 20.0 PK 200.0 270.00 VERTICAL

2.1.2.6 11N20/0_T@1

Level [dBiif/im]

) oo e — T

Frequency [Hz]

MES FCC12040943 fin
MES FCC12040943_pre
LIM FCC15C_1G-3G_PK

Voltage AV Limit
Voltage AV Limit

MEASUREMENT RESULT: "FCC12040943_fin"

4/10/2012 3:01AM
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuV/m dB cm deg

2310.240000 48.30 0.1 74.0 257 PK 100.0 180.00 HORIZONTAL
2389.920000 49.80 0.5 74.0 242 PK 100.0 90.00 VERTICAL
2456.000000 74.30 0.8 74.0 -0.3 PK 100.0 270.00 VERTICAL
2483.520000 50.50 0.9 74.0 235 PK 200.0 0.00 HORIZONTAL
2500.000000 51.40 1.0 74.0 226 PK 100.0 270.00 VERTICAL
2808.800000 54.00 3.2 74.0 20.0 PK 100.0 270.00 VERTICAL

2.1.2.7 11N20m/8_B@1+2

Level [dBiif/im]

\ IR U0 PP WU B

Frequency [Hz]

MES FCC12040946_fin
MES 6_pre
LIM F
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\S’@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

MEASUREMENT RESULT: "FCC12040946_fin"

4/10/2012 3:38AM
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuV/m dB cm deg

2310.240000 48.20 0.1 74.0 258 PK 200.0 0.00 HORIZONTAL
2390.240000 50.80 0.5 74.0 232 PK 200.0 270.00 VERTICAL
2405.440000 81.40 0.6 74.0 -7.4 PK 200.0 270.00 VERTICAL
2483.520000 50.30 0.9 74.0 23.7 PK 200.0 0.00 HORIZONTAL
2499.840000 51.50 1.0 74.0 225 PK 100.0 270.00 VERTICAL
2810.800000 53.60 3.2 74.0 204 PK 200.0 0.00 VERTICAL

2.1.2.8 11N20m/8_T@1+2

Level [dBiifim]

Frequency [Hz]

MEASUREMENT RESULT: "FCC12040947_fin"

4/10/2012 3:51AM
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuV/m dB cm deg

2310.080000 48.70 0.1 74.0 253 PK 200.0 270.00 HORIZONTAL
2389.920000 50.70 0.5 74.0 233 PK 100.0 90.00 HORIZONTAL
2456.160000 77.20 0.8 74.0 -3.2 PK 100.0 270.00 VERTICAL
2483.520000 50.60 0.9 74.0 234 PK 200.0 180.00 HORIZONTAL
2500.000000 50.70 1.0 74.0 233 PK 200.0 0.00 VERTICAL
2760.400000 54.10 3.0 74.0 199 PK 100.0 0.00 HORIZONTAL

2.1.29 11B/1 B@1 (new antenna)
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\\"A RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

1201

1101

1007

90T

80T

Level in dBuV/

70T

60T

507

40 ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢
2000 2200 2400 2600 2800

3000

Frequency in MHz

2.1.2.10 11B/1_T@1 (new antenna)

1207
1107
1001

907

80T

Level in dBuV/

70T

! B |

507

40 + + + + + +
2000 2200 2400 2600

2800 3000

Frequency in MHz

2.1.2.11 11G/6_B@1 (new antenna)
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\\"A RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

1201

1101

1007

90T

80T

Level in dBuV/

70T

60T

507

40 ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢
2000 2200 2400 2600 2800

3000

Frequency in MHz

2.1.2.12 11G/6_T@1 (new antenna)

1207
1107
1001

907

80T

Level in dBuV/

70T

60T

507

40 + + + + + +
2000 2200 2400 2600

2800 3000

Frequency in MHz

2.1.2.13 11N20/0_B@1 (new antenna)
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\\”A RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

1201

1101

1007

90T

80T

Level in dBuV/

70T

60T

507

40 ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢
2000 2200 2400 2600 2800

3000

Frequency in MHz

2.1.2.14 11N20/0_T@1 (new antenna)

1207
1107
1001

907

80T

Level in dBuV/

70T

60T

50T v
2.483750000 GHz
50.772 dBuV/

40 + + + + + +
2000 2200 2400 2600

2800 3000

Frequency in MHz

2.1.2.15 11N20m/8_B@1+2 (new antenna)
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\\!’A RF Test Report of AP6610DN-AGN-US

Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

1201

1101

1007

90T

80T

Level in dBuV/

70T

60T

2.389625000 GHz

2.720000000 GHz
51.963 dBuV/ 53,199 dBpV/

507

40 ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢
2000 2200 2400 2600 2800

3000

Frequency in MHz

2.1.2.16 11N20m/8_M@1+2 (new antenna)

1201
1101
1007

90T

80T

Level in dBuV/

70T

60T

U e

2.360000000 GHz 2.720000000 GHz
52.566 dBuV/ 52.833 dBuV/

50T

40 + + + + + +
2000 2200 2400 2600

2800 3000

Frequency in MHz

2.1.2.17 11N20m/8_T@1+2 (new antenna)
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\\”A RF Test Report of AP6610DN-AGN-US

Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

1207
1107
1001
90T
>
=2
m
© 80T
£
° =
>
(0]
- 707
60T
v s s —
\4
50 2.387375000 GHz 2.483500000 GHz 2.720125000 GHz
53.177 dBuV/ 51.780 dBuV/ 52.986 dBpV/
40 t t t t t t t t |
2000 2200 2400 2600 2800 3000
Frequency in MHz
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\\"4 RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

Security Level: Public

2.1.3 Testrange of “3 GHz to 18 GHz"

2.1.3.1 Worst Conf. (11B/1_B@1)

Level [dBiifim]

6G
Frequency [Hz]

58

MEASUREMENT RESULT: "FCC12041004_fin"

4/10/2012 5:29AM

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBpV/m dB dBpV/m dB
4824.000000 47.00 9.1 74.0 270 PK
17996.000000 59.40 29.5 74.0 146 PK
18000.000000 59.60 295 74.0 144 PK

2.1.3.2 11B/1_T@1 (new antenna)

cm deg

100.0 270.00 VERTICAL
200.0 180.00 HORIZONTAL
100.0 180.00 HORIZONTAL
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\\!'A RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

1507
1401

1207

1001

80T

Level in dBuV/

60T

401

201

3G 5G 6 7 8 9 10G 18G

Frequency in Hz

2.1.3.3 11N20m/8_T@1+2 (new antenna)

1507
140t

1201
1001

80T

Level in dBuV/

60T

40‘[

201

3G 5G 6 7 8 9 10G 18G

Frequency in Hz
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\S"A RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

Security

Level: Public

2.1.4 Testrange of “18 GHz to 26.5 GHz"

2.1.4.1 Worst Conf. (11B/1_B@1)

Level [dBiifim]

186, 196 206 216 226
Frequency [Hz]

2656

MES FCC12041101_fin
MES FCC12041101_pre

e LIM FCC15C_1G-26G_PK  Voltage AV Limit
s LIM FCC15C_1G-26G_AV  Voltage AV Limit

MEASUREMENT RESULT: "FCC12041101_fin"

4/11/2012 2:29PM
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBuV/m dB dBuV/m dB

25821.200000 52.50 29.9 74.0 215 PK

200.0

cm deg

270.00 VERTICAL
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\S"A RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Appendix F: AC Power Line
Conducted Emissions
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\S‘" RF Test Report of AP6610DN-AGN-US

Huawer  FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

Security Level: Public

1 Result Table

NOTE: In this document, may only the test results and plots under the worst case are reported.

EUT Conf.

Maximum Emissions

Verdict

11B/1_M@1

Not found obvious spikes, or see marked spikes on plots or listed
emissions in result tables.

Pass
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\S"é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

2 Result Plot

2.1 11B/1_M@1

Level [dBTi]

80
70

S
60 ~—

o
50 ~—_ (
40 Wm " N ‘

VV x
I

30

il
A e

10 S |

20

2

0
150k 300k 500k ™M 2M  3M 5M 7M 10M 30M
Frequency [Hz]

x  MES C12031912_fin
+ MES C12031912_fin2

MES C12031912_pre
— MES 120231912 nre?

MEASUREMENT RESULT: "C12031912_fin"

3/19/2012 3:49PM
Frequency Level Transd Limit Margin Detector Line PE

MHz dBuVv dB  dBuVv dB
0.190500 47.70 9.9 64 16.3 QP L3 GND
0.451500 35.60 9.9 57 21.2 QP L3 GND
1.999500 36.80 10.1 56 19.2 QP L3 GND
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\S!'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

Security Level: Public

3.354000 34.30 10.0 56 21.7 QP N GND

7.998000 46.90 10.3 60 131 QP L3 GND

12.322500 34.60 104 60 254 QP N GND
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\S!'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Appendix G: Photos of Test Setups
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\\S'A RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

1 Test Setup 2

1.1 Radiated (cabinet/case emissions with impedance matching for antenna-port)

1.1.1 Measurement Setup from 30 MHz to 1 GHz

1.1.2 Measurement Setup from 1 GHz to 3 GHz, 3 GHz to 18 GHz
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\S!'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

1.1.3 Measurement Setup from 18 GHz to 26.5 GHz
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\S"A RF Test Report of AP6610DN-AGN-US
Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

2 Test Setup 3

END
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